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JACLS511C

Application Intel Socket 775 - 1U
Specification
Weight ~ 3879
Dimension 80Lx80Wx28H (mm)
Heat sink
Model JAH511C
Material Copper C1100
Fin pitch 1.2 (mm)
Fin thickness ~0.45 (mm)
Rated Voltage DC12Vv
Rated Current 0.80A
Rated Speed 5500RPM +10%
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The freedam of embrittlement is tested according to ASTM B 577

(Closed Bend Test)
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SGS

Test Report

GWO CHERN INDUSTRIAL CO., LTD. Report No. : CE/2006/75552
NO. 186-28, HAI HU VILLAGE, LU CHU HSIANG, TAO Date : 2006/07/26
YUAN HSIEN, TAIWAN Page - 10of3

The following sample(s) was/were submitted and identified by/on behalf of the client

as:
Sample Description : JIS C1100
Sample Received : 2006/07/19
Testing Period : 2006/07/19 TO 2006/07/26
Test Result(s) : - Please see the next page(s) -
~ m/.‘
» MR. ration Manager
igned for and on behalf of
SGS TAIWAN LTD.

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior written permission of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and
offenders may be prosecutgd to the fullest extent of the law.
SGS TAIWAN LIMITED T NO. 136-1, Wu Kung Road, WuKu Industrial Zone, Taipei county, Taiwan.
1(886-2) 22993939 f(886-2) 2299-3237 www.sgs.com.tw




SGS

Test Report

GWO CHERN INDUSTRIAL CO., LTD. Report No. : CE/2006/75552
NO. 186-28, HAI HU VILLAGE, LU CHU HSIANG, TAO Date : 2006/07/26
YUAN HSIEN, TAIWAN Page -2 0of3
D00 000 O
Test Result(s)
PART NAME NO.1 : COPPER COLORED METAL
Result
Test Item (s): Unit Method MDL
No.1
Chromium VI (Cr+6) ppm [UV-VIS(US EPA 7196A) 2 N.D.
after reference to US EPA
3060A.
Cadmium (Cd) ppm |ICP-AES after reference to 2 N.D.

EN 1122, method B:2001
or other acid digestion.

Mercury (Hg) ppm |ICP-AES after reference to 2 N.D.
US EPA 3052 or other acid
digestion.

Lead (Pb) ppm |[ICP-AES after reference to 2 8.2

US EPA 3050B or other
acid digestion.

NOTE: (1) N.D. = Not Detected (<MDL)
(2) ppm = mg/kg
(3) MDL = Method Detection Limit

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior written permission of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and
offenders may be prosecutgd to the fullest extent of the law.
SGS TAIWAN LIMITED T NO. 136-1, Wu Kung Road, WuKu Industrial Zone, Taipei county, Taiwan.
1(886-2) 22993939 f(886-2) 2299-3237 www.sgs.com.tw
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Test Report

GWO CHERN INDUSTRIAL CO., LTD. Report No. : CE/2006/75552
NO. 186-28, HAI HU VILLAGE, LU CHU HSIANG, TAO Date : 2006/07/26
YUAN HSIEN, TAIWAN Page .3 0of3

** End of Report **

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior written permission of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and
offenders may be prosecutTd to the fullest extent of the law.

SGS TAIWAN LIMITED NO. 136-1, Wu Kung Road, WuKu Industrial Zone, Taipei county, Taiwan.
1(886-2) 22993939 f(886-2) 2299-3237 www.sgs.com.tw




SPECIFICATIONS

TYPE MODEL NO. PAGE:
DC BRUSHLESS FAN Bl127515BU AC 1 0OF4

THESE SPECIFICATIONS DEFINE ELECTRICAL AND MECHANICAL
CHARACTERISTICS OF THE DC BRUSHLESS FAN.

1. MECHANICAL SPECIFICATIONS

1-1 EXTERNAL DIMENSIONS : REFER TO DWG. NO. HT-001
1-2 HOUSING MATERIAL : LEAD-FREE PLASTIC {UL 94V-0}
IMPELLER MATERIAL : LEAD-FREE PLASTIC {UL 94V-0}
1-3 BEARING : TWO BALL BEARINGS
1-4 NET WEIGHT : 799
2.ELECTRICAL SPECIFICATIONS
NO |(ITEMS STANDARD REMARKS
2-1 |RATED VOLTAGE 12V DC
2-2 |START VOLTAGE 5VvDC POWER ON/OFF
2-3 |OPERATING RANGE 7V~13.2V DC
2-4 |CONSUMING 0.80 Amp IN FREE AIR AT RATED VOLTAGE
CURRENT (MAX. 0.80 Amp)
2-5 |CONSUMING POWER [9.60 W IN FREE AIR AT RATED VOLTAGE
(MAX. 9.60 W)
2-6 |RATED SPEED 5500rpm +/- 8%rpm IN FREE AIR AT RATED VOLTAGE
2-7 |AIRFLOW MAX. 10.48CFM AT RATED VOLTAGE
MAX. 0.30 m*/min AT ZERO STATIC PRESSURE
2-8 |STATIC PRESSURE MAX.17.58 mmH-,0O AT RATED VOLTAGE
AT ZERO AIRFLOW
2-9 |SOUND LEVEL 51 dB(A) IN FREE AIR AT RATED VOLTAGE
1m
< >
/v
e >
e
MICROPHONE FAN
APPROVAL CHECK DESIGN
EVERFLOW

HAI YING
PRECISION ELECTRON CO., LTD| Mg CHUN | LIANG HAL - 20 NG

2005/09/03 2005/09/03 2005/09/03




SPECIFICATIONS

TYPE MODEL NO. PAGE:
DC BRUSHLESS FAN B127515BU AC 2 OF 4
2-10 |OPERATING -10°C~70C
TEMPERATURE (NORMAL HUMIDITY)
2-11 |STORAGE -20°C~75C
TEMPERATURE (NORMAL HUMIDITY)
2-12 |DIRECTION OF CLOCKWISE FROM
ROTATION LABEL SIDE
2-13 |DIRECTION OF LABEL SIDE
AIRFLOW DISCHARGE
2-14 [INSULATION 10 MEG OHM MIN. AT 500 VDC
STRENGTH (BETWEEN FRAME AND (+) TERMINAL)
2-15 |DIELECTRIC MUST WITHSTAND MAX 1mA BETWEEN FRAME AND
STRENGTH 500 VAC 1min LEADS
2-16 |PROTECTION CURRENT LIMIT
2-17 DROP TEST IN MINIMUM PACKAGING CONDITION,FAN WITHSTANDS EACH
ONE DROP OF THREE FACES FROM 30cm DISTANCE HEIGHT
ON TO 10mm THICKNESS OF WOODEN BOARD.
2-18 MECHANICAL SHOCK | TEMPERATURE . +25°C.
ORIENTATION :X,Y,Z.
POWER : NON-OPERATING,
ACCELERATION : 20G MIN.
PULSE : 11 MS HALF-SINE WAVE.
NUMBER OF SHOCKS  : 5 SHOCKS FOR EACH DIRECTION.

NOTE 1. THE ABOVE STANDARD SHOULD BE THE SPECIFIED VALUE AT NORMAL
TEMPERATURE (25°C) AND NORMAL HUMIDITY (60~65%) UNLESS OTHERWISE

NOTICED.
APPROVAL CHECK DESIGN
EVERFLOW LIU CHUN
HAI YING
PRECISION ELECTRON CO,, LTD| Xiang | MARGHAL B0 K6

2005/09/03

2005/09/03

2005/09/03




SPECIFICATIONS

TYPE MODEL NO. PAGE:
DC BRUSHLESS FAN Bl127515BU AC 30F4

3.LIFE EXPECTANCE (MTBF)
MORE THAN 90% SHALL KEEP RUNNING AFTER CONTINUOUS OPERATION OF
50,000 HOURS AT RATED VOLTAGE IN 25°C AMBIENT TEMPERATURE AND 65%
RELATIVE HUMIDITY CONDITION.
FAN LIFE SHOULD BE REDEFINED WHEN ABOVE CONDITIONS ARE CHANGED.

4 LOCKED ROTOR
NO DAMAGE SHALL BE FOUND FOR CONTINUOUS ONE HOUR AT LOCKED
ROTOR.

5.SPECIAL ITEMS
5-1 SPECIFICATION CHANGE
ANY CHANGES TO THE PARAMETERS SPECIFIED IN THIS DOCUMENT
WILL BE DETERMINED BY MUTUAL AGREEMENT ON BOTH PARTIES.

5-2 UNCERTAINTY
IN THE EVENT THAT ANY QUESTIONS MAY ARISE ABOUT THIS DOCUMENT OR
ANY STATEMENTS NOT SPECIFIED IN THIS DOCUMENT BOTH PARTIES WILL
DISCUSS AND DETERMINE A SOLUTION FAITHFULLY.

5-3 NOTE
1.PLEASE CONSIDER HAVING AN INDEPENDENT PROTECTION SYSTEM
IN THE EVENT THAT THE FAN SHOULD STOP OPERATING.

2.PLEASE MAKE REFERENCE TO ATTACHED IMPORTANT NOTES & GENERAL
INSTRUCTIONS AND DWG.No.:HT-001 TOGETHER WITH THIS SPECIFICATION.

APPROVAL CHECK DESIGN

EVERELOW 10 CHUN -
NG
PRECISION ELECTRON CO,, LTD| XIANG | MARGHAL| B0 G

2005/09/03 2005/09/03 2005/09/03




SPECIFICATIONS

TYPE

DC BRUSHLESS FAN

MODEL NO.

Bl127515BU AC

PAGE:

4 OF4

6-1

\VOH

VoL
ov

6. PROVISION OF REVOLUTION SIGNAL
OUTPUT OF REVOLUTION SIGNAL

.OUTPUT TYPE
.ELECTRICAL SPECIFICATION

OPEN COLLECTOR TYPE

FAN
c J
-« REVOLUTION SIGNAL

DE SUPPLY (12V MAX)

M

ov

TRANSISTOR Q1 AT “ON” POSITION
COLLECTOR CURRENT

SATURATION VOLTAGE

BETWEEN COLLECTOR AND EMITTER
AT Ic =10mA MAX.

TRANSISTOR Q1 AT “OFF" POSITION
RELEASE VOLTAGE

6-2 OUTPUT WAVEFORM

(AT REVOLUTION)

CTAT20T3 T4 |
T=T1+T2+T3+T4

FAN 1 TURN

REMARK AT LOCKED POSITION, OUTPUT BECOMES VoH OR VoL

lc =10 mA MAX.
VoL= 0.5V MAX.

VOH =12V MAX

(ACCORDING TO INPUT VOT.)

(AT LOCKED POSITION)

T=T1+T2+T3+T4=60/N (SEC) N : FAN SPEED (r.p.m)

VOH

VoL
oV

T1
DUTY= =50+10%
T1+T2
APPROVAL CHECK DESIGN
EVERFLOW LIUCHUN | | HALYING
PRECISION ELECTRON CO., LTD| XIANG HU YANG
2005/09/03 2005/09/03 2005/09/03




SPECIFICATIONS

IMPORTANT NOTES & GENERAL INSTRUCTIONS

1. Customer shall confirm the matching and reliability of fan on actual set or unit
application.
This include confirmation on set or unit life, electrical noise, mechanical noise,
vibration, static electricity, electric power noise, drift,electric resonance between
motor and control circuit, mechanical resonance between motor and chassis,
irregular movement of set due to motor noise, irregular movement of set in
strong electromagnetic field, damaged by lightning surge earthing method etc.

2. Any revisions on the specification shall be done based on mutual discussion and
agreement.

3. In order to improve the performance within the scope of specification, parts or
material changes are subject to prior notice to customer.

4. Any item which is needed to add into specification shall be determined on

customer’s prior written request. If no information given, fan will be delivered
based on our standard judgment.

5. When any trouble occurs, both parties shall discuss on this specification to solve
the matters. In this case, our guarantee is only limited to fans.

APPROVAL CHECK DESIGN
EVERFLOW LIU CHUN
PRECISION ELECTRON CO., LTD| XIaNG | MMANGHAL | HALVING

2005/09/03 2005/09/03 2005/09/03
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NOTES:
1.LEAD WIRE UL1430 AWG260R EQUIVALENT
PIN 1:BLACK WIRE---(-)
PIN 2:RED WIRE ---(+)
PIN 3.YELLOW WIRE---(SIGNAL)
2.HOUSING:2510-3P OR EQUIVALENT
3 TERMINAL:2515T OR EQUIVALENT
TRCANGLE METHOD UNIT: mm
| %gDEL B127515BUAC6A302
APPROVE LIU CHUN XIANG 2006/01/07 PART
CHECK LIANG HAI HU 2006/01/07 NAME DC FAN
DRAWING | HAI YING YANG|  2006/01/07 X giﬁ‘gING OUTLINE
EVERFLOW PRECISION ELECTRON CO. ,.LTD.




EVERFLOW FAN LIFE TEST REPORT
B127515BU AC

1.Test Conditions
EVERFLOW Axial Fan P/N B127515BU AC rotates continuously under the
following conditions:
a.Ambient Temperature=70deg.C/RH65%.

b.Voltage Applied=12V
c.Number of Fan Tested =10PCS

2. Estimated life
Everflow definition of life is when fan reaches the end of its' life, the rotation speed of fan
decreases by under 20% comparing with its original rotation speed at start.
3.Acceleration Test Result
a.Running continuously for 15,800Hrs at temperature 70°C without deterioration of rotation
speed more than 20%.
b.Test data as attached.
4.Fan Life Estimate(L10)
Following is calculation formula to be applied to estimate the life of fan at 25deg. C ambient
temperature .
a.Accelerated Test Temperature=70 deg.C
b.Calculation Formula _
L10 = T,, x EXP { (EA/K)*(1/TU-1/TA) ]
where each alphabetical symbol means as follows:
L10=Life at 25 deg. C ambient temperature.

T 70=life at 70 deg.C ambient temperature
EA=Action energy(0.3~0.5) fan & motor : 0.4
K=Boltemanns constant 8.63x107

TU=Absolute temperature of using
TA=Absolute temperature of testing
c.Calculation Result

L10=121,502Hrs



Test Data for B127515BU AC

B127515BU AC life test data as below:

ambient temperature:70°C 15,800Hrs N=10PCS
Rated Voltage:12V
Rated Temperature:25°C
Test Temperature:70°C
Test Equipment
Equipment Brand/Model Specification
DC power supply TES-6210 Voltage:0~30V Current: 0~3A
Flasher SP-DS220A Range:300~30000rpm
g?ﬁff;agzggmdlw GTH-099-40-1P 20°C~100°C R.H.20%-98%
Vibration Tester King Dsign KD-9363 2-2000HZ
Thermal Shock Tester Giant Force GTST-108-65 -65°C~150C
Test data & Test result
70deg C  N=10PCS
Before test data After test data
No. Speed(RPM) Current(Amp) Speed(RPM) Current(Amp)
1 5486 0.56 5511 0.55
2 5478 0.57 5486 0.56
3 5468 0.58 5489 0.57
4 5320 0.57 5389 0.55
5 5426 0.57 5268 0.57
6 5392 0.56 4293 0.67
7 5398 0.58 5479 0.58
8 5472 0.56 5378 0.58
9 5326 0.57 5296 0.56
10 5400 0.58 5359 0.59

NO.6 was found rotation speed has deteriorated more than 20% and current has risen 15% when
it run continuously for 15,800 hours at temperature 70°C.
It was show fan has reached the end of its' life.




S&E Technologies Laboratory

Certification of Conformity

Date of Issue: September 23, 2005 Attestation number: SE05I-1738

S&E Technologies Laboratory Ltd. hereby declares that testing has been completed
and reports have been generated for:
Produet: DC FAN

Model: _ X1X2X3X4X5X6
Note: Model designation see attachment

Applicant: EVERFLOW PRECISION ELECTRONIC(DONGGUAN) CO.,LTD

Gekeng Yanjiang Industrial Zone, Heng Li Town, Dong Guan City,
Guang Dong Province, China

Manufacturer: EVERFLOW PRECISION ELECTRONIC(DONGGUAN) CO..LTD
Gekeng Yanjiang Industrial Zone, Heng Li Town, Dong Guan City,
Guang Dong Province, China
And, in accordance to the following Applicable directives:
73/23/EEC Low Voltage Directive (as amended)
That this product has been assessed against the following Applicable Standards;
LVD EN 60950-1: 2001

Therefore, S&E Technologies hereby acknowledges that the applicant may issue a
DECLARATION of CONFORMITY and apply the CE mark in accordance to European
Union Rules.

Attestation by: Karbon Y. Chung

ORNGHC




S&E Technologies Laboratory

Certification of Conformity

Date of Issue: September 23, 2005 Attestation number: SE051-1738

Attachment
Model Designation: X1X2X3X4X5X6
X1 =Frame Type (R, F, T, 8, B, K, X)
X2 = Input Voltage (B=12V DC, C=24V DC)
X3 = Size of Fan (60, 70, 75, 80, 90, 92, 120 )
X4 = Thickness of Fan (10, 15, 20, 25, 30, 32, 38)
X5=Bor II
( B=Two ball I[=S: One sleeve; D: One ball one sleeve; B: Two ball )
X6 = Speed
( L=Low speed; M=Medium speed; H=High speed; U=Ultra high speed )
Model Name Voltage (V) Current (A) Speed (RPM)
R(5/T)B6010 [ U(55) 1E2 0.35 5500
(R/F/T)C60251IL 24 0.14 3600
(R/F/T)C6025 IM 24 0.16 4000
(R/F/T)C60251TH 24 0.20 4550
(R/F/T)C60251TU 24 0.25 4900
RB7038BL 12 0.28 3800
RB7038BM 12 0.35 4800
RB7038BH 2 0.50 5800
RB7038BU 12 0.80 6800
RB80201IIL 12 0.20 2400
RB80201IM 12 0.40 3600
RB80201TH 12 0.55 4200
RB8020BU 12 1.00 4800
RC80321IL 24 0.20 3000
RC80321IM 24 0.25 3600

Page2 of 3
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S&E Technologies Laboratory

Certification of Conformity

Date of Issue: September 23, 2005 Attestation number: SE05I-173S
Continuation

Model Name Voltage (V) Current (A) Speed (RPM)
RC80321IH 24 0.30 4200
RC80321IU 24 0.40 4800
FB8038BL . 12 0.18 3000
FB8038BM 12 0.25 3600
FB8038BH 12 0.30 4200
FB8038BU 12 0.50 4800
FC90251IL 24 0.12 2200
FC9025 1M 24 0.18 2800
FC902511H 24 0.25 3200
FC902511U 24 0.35 3600
FB9238BL 12 0.50 3200
FB9238BM 12 0.70 3600
FB9238BH 12 0.80 4200
FB9238BU 12 1.20 4800
FB1232BL 12 0.25 1800
FB1232BM 12 0.50 2200
FB1232BH 12 0.65 2600
FB1232BU 2 1.00 3000
BB7515BL 12 0.40 4000
BB7515BM 12 0.50 4500
BB7515BH 12 0.60 5000
BB7515BU 12 0.80 5500
BB7530BU 12 0.42 3800
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Zertifikat

Zertifikat Nr, Certificate Ne.
R 50040385

Certificate £

- _TUV

Blate Pege

gogz

XL

Thr Zeichen Cliend Refervice
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Unser Zeichen Owr Heference

Ausstellungsdatum
16.08.20035

I;-:r:r_r:rfﬁ{:me
10009602 002 jalay /i)

Genehmigungsinhaber License Holder
zverflow Precision Electronic
{Dong Guan] Co., T.td.
Geieng Industrial Zone
Heng Li Town

Dongguan C1ty, Fuanadong
P.E. China
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Fertipungsstitie Manufaciuiring Plant
Everflow Pracision Slectronic
(Dong Guan) CoO.. Led.

CeXeng Industrial Zones

Heng Li Town
Dongguan City,
P.R. China

guangdong 523260
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¥7 steht fir (stands for]l: 2 oder (oTl C 1
¥3 gteht filr{stands for) :60, 70, 75, 80, B0, g2 pder [aox] 12 i
xa steht for(stands fort:l0. 15, 20, 25, I, 32 ocaer (cr) 36 1
%g stent £Ar (stands forl: 3 ofer f(ox} IZ i
x5 ptehr fir (stande for}: L, M; H cder (or} U i
Nennepannung (Rated Toltage) : DC 12V oder (ox]} Z4V
Hennstzom =i zighe Anlage
{Rated Current) |see Appendix]
Finweiz: Disces suswaishlatt ersetzt zertifikat RI00£03EZ,

Blatt 02 wom 04 .08.2005.
iperark: Th

g
et 02 dat=d 04,08 2005,

s

‘]

AWNLAGE (Appendix!: 1

ig ligense sheet roplaces certificate REOD203EE,
=3

Ttem Zenifivar bepl wesere Praf i Zeriifldrrangrordcung Zugruna.
Doy Progult swbpricl den o8- .-1-;;’._:'r:|'|:r|.r.-,er'.-:. die Heeoeliwnp wird dbeérwachr.

This cerricare @5 hised an owr Temng aod Crnifcation Regiarion. Tie Prduc

Zertitizierungsseelle

Sl ehove-wenianced-réginrrmenit, e produciion 73 subjest o purveiiace.

TV Rheinland Product Safely GmbH, Am Grpuen Stein,

Telz[+40X2108 G - 12 71

Prrd 4022108 06 - 19 35 g-mail: AlcanfTipde v com

D-51105 Kiln

L Jul

ITEETH




-
=%

T(V Rheinland Group g;

TUV

Appendix to TUV Bauart approved Certificate No.: R 50040385

Kind of equipment DC Fan

Report number . 10009602 002

Model Name . XIKIZNAHAXEXS
(X1=R,F. 3B X, T, K, D (frame type); A2 =B or c,B=
12V, C = 24V {operating voltage); X3 =60, 70, T3,
B0, 80,92 or 12 (size); X4 =10, 15, 20, 25, 30, 32 or 38
[thi::knass‘,l; ¥5=Borll, B= two ball,1=3 (one
sleeve), B (two ballj or D {one ball and one sleave); AB
= L (low speed), M (Medium speed), H (High speed), U
(Ultra High speed)

|_Scr'|es e Mndei M. | Valtage '_L"Irrﬁ_l
L__'______;ﬁﬂLﬁi_
|qml__@@i R
";___J%@L_;_i_gﬂg
i L__Eﬁiﬂ_.JL_JEJ
| rzs2 | T T - 12 050 |
| FEleAION i o BRI AS
L__;_j@@L_LJL_;EJ
| s _5_575151__;_ f2_ ] 0l
|7mL_JE@&___L__E_
L_jE@L_LJ?_jﬂJ
L__;_EE@__;E_;ELJ
EEL__EE@__;;L_iEQ
Date: August 16, 2005 Certification Body

a

Dipl-Ing. F iddrich Stoelzel
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MODELL - JAS175C-A  MME Spring Screw Kit
DRN Tony (2507 |MATERIAL | mmmmmmmm REV/| DESCRIPTION SIGNDATE
DSN John  |50F|FINISH | —mmmmmmm DIM IN| mm [RENOT
CKD Richard  |02/27 E SHEET| 1 | oOF |1
aPPD| Awc =@ CHIA CHERNE INDUSlTRY CO,LTD p—— N'lj' JAS’}J75C-A
A B C




m.C..TH.\.a,J_.:ﬁ~ 1 rong u&.ﬁ x\\p..nw

) = F & g x : PERBEAF EET @I 0 o

D AE Se 1o _— { w H O 2 { LI B4 [SDISTRIAL DISTRICT 0. Box 43

Yy P 3 &%, AR I H R T TEST CERTIFICATE ISTA0 SN, KAOISI NG, T
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TEL:(0T)802-1111  FAX:(D7)803-0827
- BM70—p=5
! . = F 258 X ’ 4
LR 37 IR 25 | ROD-CARBON STEEL m
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u
1E3¥ §
NITE N
oC mmv CHEAICAL ANALYSIS 1S CARRIED OUT BY CSC |N ACCORDANCE ¥ITH TEST METHOD ASTW E415 AND E1019 WHICH CONFORK T0 METAL STANDARDS AMD SPECIFICATIONS S
| TEST ¢4 . A B =R
EDEAM . RTFEMEZES - —B
AND TREBY CERTI®Y THAT MATERIAL DESCRIBED MEREIN HAS BEEN MANUEACTULL Qa v\ﬁp 3
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SGS

Test Report

CHUNG YIN SPRING INDUSTRIAL CO., LTD. Report No. : CE/2005/90301
36, ALLEY 42, CHUNG HSIN N. ST., SAN CHUNG CITY, Date : 2005/09/07
TAIPEI HSIEN, TAIWAN, R. O. C. Page 1of1

The following merchandise was (were) submitted and identified by the client as :

Type of Product : SAE1018-Ni
Sample Received : 2005/08/31
Testing Date : 2005/08/31 TO 2005/09/07

Test Result

PART NAME NO.1 : SILVER COLORED METAL
Result
Test Item (s): Unit Method MDL
No.1
Chromium VI (Cr+6) ppm |UV-VIS after reference to 2 N.D.
US EPA 3060A.
Cadmium (Cd) ppm |ICP-AES after reference to 2 N.D.
EN 1122, method B:2001
or other acid digestion.
Mercury (Hg) ppm |ICP-AES after reference to 2 N.D.
US EPA 3052 or other acid
digestion.
Lead (Pb) ppm [[CP-AES after reference to 2 N.D.
US EPA 3050B or other
acid digestion.

NOTE: (1) N.D. = Not detected (<MDL)
(2) ppm = mg/kg
(3) MDL = Method Detection Limit

, %mfmn;gu

igned for and on behalf of
SGS TAIWAN LTD.

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior written permission of the Company

SGS TAIWAN LIMITED NO. 136-1, Wu Kung Road, WuKu Industrial Zone, Taipei county, Taiwan.
1(886-2) 22993939 f(886-2) 2299-3237 www.sgs.com.tw




... REESBTEBRHLA R F

. AR
JANRERER KUANG TAI METAL IND. CO., LTD.
\“r‘l"lf No. 2C Kung Yen Road, Erh Chen Tsun,
A W | Y g Kuan Tien Hsiang, Tainan Hsien, Taiwan R.O.C.
e TEL: 886-6-68587615~3 FAX. 886-5-6988792, 6887315

MILL CERTIFICATE
¥4 B == AH

Date & #: 05/09/2005

&

| Arficle & &5 | Carbon Steel Spring Wire (KH-3)
Mfg. Date % & 5 i 04/02/2005 |[Grade ¥ SW-C Quantity # & 58colils.
| Cert No #tisk | DM1-540025 | Size R+ 1.0 mm Net Weight #% | 2858.8 Kgs.
| Gustomer % # HEHEERAT

CHEMICAL COMPOSITION

i B w3
Component =% Cc Mn Si P s Al
- Specification &\ 579 | 0g0- | 0.15- 0.030 | 0.030
A AE

(JIS G2508 SWRH B2B) | .86 0.90 0.35 max max

HeatNo 2M7YD08 | 0.82 0.83 0.22 0.015 | 0.003

MECHANICAL PROPERTIES

M &b

‘ "R

Roquiremant | Tensile Strength
“ D'é.x;"gter ol g S"'rfa_cs?
mm Kgbmm FEKE
‘Test
A +0.030 1720-1960
02 1.000 1910 GOOD

KUANG TAI METAL IND. CO., LTD.

C Ouality Assurance Department,




SGS

Test Report

CHUNG YIN SPRING INDUSTRIAL CO., LTD. Report No. : CE/2005/90300
36, ALLEY 42, CHUNG HSIN N. ST., SAN CHUNG CITY, Date : 2005/09/07
TAIPEI HSIEN, TAIWAN, R. O. C. Page 1of1

The following merchandise was (were) submitted and identified by the client as :

Type of Product : SWC-Ni
Sample Received : 2005/08/31
Testing Date : 2005/08/31 TO 2005/09/07

Test Result

PART NAME NO.1 : SILVER COLORED METAL
Result
Test Item (s): Unit Method MDL
No.1
Chromium VI (Cr+6) ppm |UV-VIS after reference to 2 N.D.
US EPA 3060A.
Cadmium (Cd) ppm |ICP-AES after reference to 2 N.D.
EN 1122, method B:2001
or other acid digestion.
Mercury (Hg) ppm |ICP-AES after reference to 2 N.D.
US EPA 3052 or other acid
digestion.
Lead (Pb) ppm [[CP-AES after reference to 2 N.D.
US EPA 3050B or other
acid digestion.

NOTE: (1) N.D. = Not detected (<MDL)
(2) ppm = mg/kg
(3) MDL = Method Detection Limit

gned for and on behalf of
SGS TAIWAN LTD.

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior written permission of the Company

SGS TAIWAN LIMITED NO. 136-1, Wu Kung Road, WuKu Industrial Zone, Taipei county, Taiwan.
1(886-2) 22993939 f(886-2) 2299-3237 www.sgs.com.tw
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TOL + O |MODEL NAME

RANGE ML | M2 |S1|[s2|PL|P2a| C |URS L>|_|O©m mmO—A U_m._”m — —

0~6 0.05|0.10|0.15(0.20|0.05|0.10|0.50( 0.20

72%0.2

6~30 |0.10|0.20|0.15|0.25]|0.10{0.15(1.00(0.25 2/11

30~120 |0.15|0.25[0.20(0.30|0.20|0.40|2.00(0.45 DRN Fanny 200 | MATERIAL | ——- REV,) DESCRIPTION SIGNDATE
120~300 |0.15|0.30|0.25|0.45|0.40(0.80(3.00| 0.80| DSN John Hmmo\opmw FINISH —_— @ DIM IN[ mm wmbmm._.uim
300~600 |0.20|0.50]0.40][0.60[0.60{1.20{3.00[1.20 ) 12/11 m

600~1200 |0.230|0.80{0.70(1.10|0.80{1.50(4.00(1.50 CKD Richard 5006 CHIA CHERNE INDUSTRY CO.LTD SHEET H_. OF 1

. 12/11 Y
ANG, TOL% 1° APPD Auric 5006 DRAWING NO. L>|_|O©m
4

1 2 _ 3 _




7202

TOL + O |MODEL NAME

RANGE ML | M2 |S1|[s2|PL|Pa| C |URS L>|_|O©ml‘_ mmO—A U_m._”m — —

0~6 0.05|0.10|0.15(0.20|0.05|0.10|0.50( 0.20

0.01
83.970705

72%0.2

(L)

$6%0.2

18201

+0.3
429

6~30 |0.10|0.20|0.15|0.25]|0.10{0.15(1.00(0.25 /11
30-120 |0.15|0.25|0.20/0.30]/0.20]0.40|2.00] 0.45 DRN Fanny 200 | MATERIAL | ——- REV| DESCRIPTION SIGNDATE
120~300 |0.15|0.30|0.25|0.45|0.40|0.80(3.00| 0.80] DSN John Hmmo\opmw FINISH —_— @ m DIM IN[ mm wm»mm._.uim
300~600 |0.20|0.50]0.40][0.60[0.60{1.20{3.00[1.20 X /11
CKD Richard SHEET| 1 oF |1
600~1200 |0.230|0.80{0.70(1.10|0.80{1.50(4.00(1.50 2006
20061 CUTA CHERNE INDUSTRY COL,LTD

ANG. TOL* 1 APPD Auric 556 DRAWING NO. JAT095-1
4
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N g=d Labtest

TEST REPORT NUMBER : THJ0013374

APPLICANT: TONG YU INDUSTRY CO., LTD DATE : JAN 06, 2006
NO2-32 LANE 518
SEC 3 CHUNGSHAN RD
CHANGHUA CITY CHANGHUA COUNTY 500
TAIWAN R.O.C.

SAMPLE DESCRIPTION:
ONE (1) GROUP OF SUBMITTED SAMPLES SAID TO BE

SAMPLE DESCRIPTION : JIS G3141 SERIES + ANODIZING BLACK
DATE SAMPLE RECEIVED : DEC 30, 2005
DATE TEST STARTED : DEC 30, 2005

R RS R SRR SR EEEEEEEEEEEEEEEEEEEEEEREEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEES

TESTS CONDUCTED:
AS REQUESTED BY THE APPLICANT, FOR DETAILS PLEASE REFER TO ATTACHED PAGES.

kkhkhkhkkhkkhhkkhkkhkkhkhkkhkhhkkhkkhkhhkhkkhhhkhkhhkhkkhkhhkhkkhhhkhkhhkhkkhhhkhkkhhkkhkhkhhkhkkhkhkhkhkhkhhkkhkhkhhkhkkhkkkkhkkk,khkkk*x*%

PREPARED AND CHECKED BY:
FOR INTERTEK TESTING SERVICES
TAIWAN LIMITED

=N

JACOB LIN
GENERAL MANAGER

PAGE 1 OF 3
Intertek Testing Services Taiwan Ltd.
8/F., No. 423, Ruiguang Road, Neihu District, Tai})ei 114, Taiwan, R.0.C.
LN B RBI AR =

114 b RHER B 423 5% 8 18
Tel: (+886-2) 6602-2888 2797-8885 Fax: (+886-2) 6602-2410



Niag=d Labtest

NUMBER THJ0013374
TESTS CONDUCTED
(A) TEST RESULT SUMMARY

TESTING ITEM RESULT (ppm)
SUBMITTED SAMPLES

CADMIUM (Cd) CONTENT ND
LEAD (Pb) CONTENT 26
MERCURY (Hg) CONTENT ND
CHROMIUM VI (Cr®") CONTENT ND

REMARKS

ppm
ND

(B) TEST METHOD

PARTS PER MILLION
NOT DETECTED

TESTING ITEM

TESTING METHOD

REPORTING LIMIT

CADMIUM (Cd) CONTENT

WITH REFERENCE TO USEPA 3052, BY
MICROWAVE DIGESTION AND
DETERMINED BY ICP-OES

2 ppm

LEAD (Pb) CONTENT

WITH REFERENCE TO USEPA 3052, BY
MICROWAVE DIGESTION AND
DETERMINED BY ICP-OES

2 ppm

MERCURY (Hg) CONTENT

WITH REFERENCE TO USEPA 3052, BY
MICROWAVE DIGESTION AND
DETERMINED BY ICP-OES

2 ppm

CHROMIUM VI (Cr®*)

CONTENT

WITH REFERENCE TO USEPA 3060A &
7196A, BY ALKALINE DIGESTION AND
DETERMINED BY UV-VIS

1 ppm

REMARK

REPORTING LIMIT =

QUANTITATION LIMIT OF ANALYTE IN SAMPLE

LR R R R R R R R R EEEEEEEEEEEEEEREEEEEEEEEEEEEEEEEEEEEEEEREEEEEEEEEEEEEEEEEEEEEEEEEEEEES

Intertek Testing Services Taiwan Ltd.
8/F., No. 423, Ruiguan@Road Neihu District, Tai};ei 114, Taiwan, R.0.C.
2EARRBRAERLA

114 b RHER B 423 5% 8 18
Tel: (+886-2) 6602-2888 2797-8885 Fax: (+886-2) 6602-2410

END OF REPORT

Page 2 of 3
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SGS

Test Report

A PR 8] {LEBEHE . CE/2005/95071
AR IH B F K IR — X107 5% B #7 : 2005/09/30
B : 1 of 2

A TF B Rk o 75 B R R TR R AR

A :  SAE1215 SERIES
Preaa | : 2005/09/23.
PR E]ﬁ:\E] : 2005/09/23 TO 2005/09/30
SA) X 4
)3 3% NO.1 : BREEBGEFRBIEE R)
. S s &Xx
RXAA g1z R & 18 8 & TR AA ——
SE 8 ppm  |[HREBUS EPA 3060A7% 7%, RUV-VIS 2 N.D.
A
43 ppm  [REB EN1122 5 3B:2001%k L Absk 2 N.D.

HACT &% A REHRETRETH
Gt KRR (ICP-AES) B 5 A
xR ppm  |[fRE8 US EPA 3052 7 X EfbEk 2 N.D.
HAer & AREBESTRRTH
5t %4k (ICP-AES) #9047
4 ppm  |[#RFB US EPA 30508 7 7 X H Ak 2 15.3
HACT &% A REI/EGTRETH
B4R (ICP-AES) o #F

#3E : (1) N.D. = Not detected.(<MDL) / &#h (f&AAME )45 RAE)
(2) ppm = mg/kg / BEHEHZ—
(3) MDL= Method Detection Limit(4& 8] 4&FRAA)

» M.R. ration Manager
igned for and on behalf of
SGS TAIWAN LTD.

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior written permission of the Company

SGS TAIWAN LIMITED NO. 136-1, Wu Kung Road, WuKu Industrial Zone, Taipei county, Taiwan.
1(886-2) 22993939 f(886-2) 2299-3237 www.sgs.com.tw




1 2 3 4
72%0.2
Ly
EaFBASBMEK

g \

o — . /_

4 a3

I~

\ _ J
\7\ mW _
NP
+0.05
0.215
TOL + O |IMODEL >|_| N NAME
RANGE Mi | M2 |st|sz2|PL]Pe| c [urs -
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L aminating Adhesives Data Page

FOD #0330
3M™ 467MP Roll Laminating Adhesive
468M P Roll Laminating Adhesive

Product Construction

Adhesive Liner

467TMP 2.0 mils (50 microns) 4.0 mils (100 microns)
#200MP “Hi-Performance” 58# Tan Polycoated
Acrylic Adhesive Kraft Paper

468M P 5.0 mils (125 microns) 4.0 mils (100 microns)
#200MP “Hi-Performance” 58# Tan Polycoated
Acrylic Adhesive Kraft Paper

Features

 High performance solvent-free acrylic adhesive for exceptiona environmental resistance and enhanced
bond strength.

* Superior adhesive smoothness for improved clarity and reduced telegraphing through thin plastic
facestocks.

 High cohesive strength for resistance to edge lifting and slippage.

* 2.0mil 467MPisideal for application to relatively smooth surfaces.

» 5.0mil 468MPisideal for application to avariety of rough or textured surfaces.
» Moisture stable liner resists curling or wrinkling in high humidity.

« 200MP Hi-Performance adhesiveisinitially repositionable, then builds to high ultimate bond strength.

Page 1 of 4



Applications

 Long term bonding of nameplates and decorative trim to metal and high surface energy plasticsin the
automoative, appliance and electronic markets.

» Excellent adhesive for bonding metal and plastic nameplates in the aerospace, instrumentation and
medical markets.

 Used for lamination to back printed polycarbonate or polyester graphic overlay materialsin the
automotive, electronics and membrane switch markets.

 Used for lamination of wood veneers and plastic |laminates to cabinetry and furniture.

 Used in the assembly of membrane switches, including spacers for circuit separation graphic overlay for
switch display and bonding the complete switch to the application surface.

Physical Properties
(Typical values —not for specification use)

ASTM D-3330 (modified)
90 degree ped, 12"/min.

(305 mm/min) 2 mil
aluminum 20 Min. Dwdll
Product Oz./In. N/100 mm
- Metal (Stainless Steel) 467TMP 44 48
468MP 59 64
- High Surface Energy Plastic 467MP 40 44
(ABS) 468MP 52 57
3M Test (90 degree pedl,
12"/min. 305 mm/min.)
2 mil aluminum to
various surfaces 72 Hr. Dwell Ultimate Bond
Product Oz./In. N/1I00mm Oz/In. N/100 mm
- Metal (Stainless Steel) 467TMP 82 90 113 124
468MP 109 119 178 194
- High Surface Energy Plastic 467TMP 47 51 43 47
(ABS) 468MP 61 67 58 63
- Low Surface Energy Plastic Not Recommended

(Polypropylene)

Page 2 of 4



Environmental Perfor mance

The properties defined are based on the attachment of impervious faceplate materials (such as aluminum)
to an aluminum test surface.

Bond Build-up: The bond strength of #200M P "Hi-Performance" Acrylic Adhesive
increases as a function of time and temperature.

Humidity Resistance: High humidity has a minimal effect on adhesive performance. Bond
strengths are generally higher after exposure for 7 days at 90 degrees F
(32 degrees C) and 90% relative humidity.

U.V. Resistance: When properly applied, nameplates and decorative trim parts are not
adversely affected by outdoor exposure.

Water Resistance: Immersion in water has no appreciable effect on the bond strength. After
100 hoursin room temperature water the bond actually shows an increase
in strength.

Temperature Cycling Bond strength generally increases after cycling four times through:

Resistance: 4 hours at 158 degrees F (70 degrees C)

4 hours at -20 degrees F (-29 degrees C)
16 hours at room temperature

Chemical Resistance: When properly applied, nameplate and decorative trim parts will hold
securely after exposure to numerous chemicals including gasoline, ail,
"Freon" TF, sodium chloride solution, mild acids and alkalis.

Low Service Temp: -40 degrees F (-40 degrees C).

Heat Resistance: The #200M P "Hi-Performance" adhesive is usable for short periods
(minutes, hours) at temperatures up to 400 degrees F (204 degrees C) and
for intermittent longer periods of time (days, weeks) up to 300 degrees F
(149 degrees C).

Shelf Life: Product retains its performance and properties for two years from date of
manufacture if properly stored at room temperature conditions of 72
degrees F (22 degrees C) and 50% R.H. Storagein plastic bag is

recommended.
Processing
Die-cutting: Excellent die-cuttability. For easier processing lubricate dies with
Laminoleum vanishing oil available from Metal Lubricants (708-333-8900).
Roll Laminating: Excellent processability. A combination of metal and rubber rollers with

moderate pressure is recommended.
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Special Considerationg/Application Tips

For maximum bond strength the surface should be thoroughly cleaned and dried. Typical cleaning solvents
are heptane or isopropyl alcohol. Consult solvent manufacturer's Material Safety Data Sheet for proper
handling and storage instructions.

Bond strength can also be improved with firm application pressure and moderate heat causing the adhesive to
develop intimate contact with the bonding surface.

Ideal adhesive application temperature range is 70 degrees F to 100 degrees F (21 degrees C to 38 degrees
C). Application is not recommended if surface temperature is below 50 degrees F (10 degrees C) because the
adhesive becomes too firm to adhere readily. Once properly applied, low temperature holding is satisfactory.
For more specific information contact our Customer Service and Sales Support "hot line" at 1-800-223-7427.

2/15/96

Terms and Conditions of Sale for products sold by 3M Identification and Converter Systems Division can be found in the
ICSD Price Book and in other appropriate schedules.

Technical Data: All physical properties, statements, and recommendations are either based on tests we believe to be reliable
or our experience, but they are not guaranteed. 3M recommends each user determine the suitability of the products for the
intended use.

Warranty and Limited Remedy: THE FOLLOWING WARRANTY ISMADE IN LIEU OF ALL OTHER WARRANTIES,
EXPRESSED OR IMPLIED, INCLUDING, BUT NOT LIMITED TO, THE IMPLIED WARRANTY OF
MERCHANTABILITY, THE IMPLIED WARRANTY OF FITNESS FOR A PARTICULAR PURPOSE AND ANY IMPLIED
WARRANTY ARISING OUT OF A COURSE OF DEALING, A CUSTOM OR USAGE OF TRADE: 3M warrantsits
product will be free from all defects.

If aproduct is proved to be defective, then the exclusive remedy 3M’s and seller’s sole obligation shall be, at 3M’s option, to
replace the quantity of the product which is proved to be defective or to refund the purchase price.

Limitation of Liability: 3M and seller shall not be liable for direct, indirect, special, incidental or consequential damages
based breach of warranty, breach of contract, negligence, strict liability or any other legal theory.

The foregoing Warranty and Limited Remedy and Limitation of Liability may be changed only by a written agreement signed
by authorized officers of 3M and seller.

Scotch, ScotchMark, ScotchCap, and Stamark are trademarks of 3M.

I dentification and Converter

Systems Division 3M Canada Inc. 3M Mexico, S.A. deC.V. 3M Puerto Rico, Inc.

3M Center, Building 220-7W-03 PO Box 5757 Apartado Postal 14-139 Puerto Rico Industrial Park
St. Paul, MN 55144-1000 London, Ontario Mexico, D.F. 07070 PO Box 100

USA Canada N6A 4TI Mexico Carolina, PR 00986-0100
1800 223 7427 1800 265 1840 52 5728 2289 809 750 3000

1800 258 7511 FAX 519 452 6090 FAX 52 5 728 2299 FAX 809 750 3035 FAX

e-mail idconvert@mmm.com ©3M 1996
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SGS

Test Report
3M TAIWAN LTD. Report No. : CE/2005/94442A
66, 800 LANE, CHUNG-SHAN SOUTH ROAD, YANG-MEI, Date : 2005/09/28
TAOYUAN, TAIWAN, R. O. C. Page 1 0of 18

The following merchandise was (were) submitted and identified by the client as :

Type of Product : 3M TAPE PRODUCTS WITH 200MP ADHESIVE

Style/Item No : 467MP, 468MP, 7952MP, 7955MP, 9667MP, 9668MP,
9492MP, 9495MP, 7953MP, 7945MP, 7956MP, 7957MP,
7959MP, 7961 MP

Sample Received :  2004/12/31 &2005/03/24 & 2005/08/31 & 2005/09/21
Testing Date :  2004/12/31 TO 2005/01/07 & 2005/03/24 TO

2005/03/31 & 2005/08/31 TO 2005/09/08 &
2005/09/21 TO 2005/09/28

Test Result : - Please see the next page -

* This report is combined with report of CE/2005/87179A *

: %ﬁ&m

igned for and on behalf of
SGS TAIWAN LTD.

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior written permission of the Company

SGS TAIWAN LIMITED NO. 136-1, Wu Kung Road, WuKu Industrial Zone, Taipei county, Taiwan.
1(886-2) 22993939 f(886-2) 2299-3237 www.sgs.com.tw




SGS

Test Report

3M TAIWAN LTD.

Report No. : CE/2005/94442A

66, 800 LANE, CHUNG-SHAN SOUTH ROAD, YANG-MEI, Date : 2005/09/28
TAOYUAN, TAIWAN, R. O. C. Page -2 0f 18
Test Result
PART NAME NO.1 TRANSPARENT DOUBLE COATED TAPE
(CE/2005/87179A & CE/2005/94442) (PLEASE
REFER TO THE PHOTO ATTACHED)
Result
Test Item (s): Unit Method MDL No.1
Asbestos
Anthrophyllite(CAS *x As per NIOSH 9000 method. |- Negative
NO.017068-78-9) Analysis was performed by
XRD.
Crocodolite(CAS NO.012001-[** As per NIOSH 9000 method. |- Negative
28-4) Analysis was performed by
XRD.
Amosite(CAS NO.012172-73-|** As per NIOSH 9000 method. |- Negative
5) Analysis was performed by
XRD.
Tremolite(CAS NO.014567- |** As per NIOSH 9000 method. |- Negative
73-8) Analysis was performed by
XRD.
Chrysotile(CAS NO.012001- [** As per NIOSH 9000 method. |- Negative
29-5) Analysis was performed by
XRD.
Actinolite(CAS NO.013768- |** As per NIOSH 9000 method. |- Negative
00-8) Analysis was performed by
XRD.
Result
Test Item (s): Unit Method MDL No.1
AZO As per LMBG 8202-2
4-AMINODIPHENYL (CAS [ppm Analysis was performed by |3 N.D.
NO.92-67-1) GC/MS.
BENZIDINE (CAS NO.92- ppm Analysis was performed by |3 N.D.
87-5) GC/MS.
4-CHLORO-O-TOLUIDINE [ppm Analysis was performed by |3 N.D.
(CAS NO.95-69-2) GC/MS.
2-NAPHTHYLAMINE (CAS [ppm Analysis was performed by |3 N.D.
NO.91-59-8) GC/MS.

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
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Test Report

3M TAIWAN LTD. Report No. : CE/2005/94442A

66, 800 LANE, CHUNG-SHAN SOUTH ROAD, YANG-MEI, Date : 2005/09/28

TAOYUAN, TAIWAN, R. O. C. Page -30f 18

Result

Test Item (s): Unit Method MDL No.1

O-AMINOAZOTOLUENE ppm Analysis was performed by |3 N.D.

(CAS NO.97-56-3) GC/MS.

2-AMINO-4-NITROTOLUENE [ppm Analysis was performed by |3 N.D.

(CAS NO.99-55-8) GC/MS.

P-CHLOROANILINE (CAS |[ppm Analysis was performed by |3 N.D.

NO.106-47-8) GC/MS.

2,4-DIAMINOANISOLE (CAS|ppm Analysis was performed by |3 N.D.

NO.615-05-4) GC/MS.

4,4- ppm Analysis was performed by |3 N.D.

DIAMINODIPHENYLMETHA GC/MS.

NE (CAS NO.101-77-9)

3,3-DICHLOROBENZIDINE [ppm Analysis was performed by |3 N.D.

(CAS NO.91-94-1) GC/MS.

3,3-DIMETHOXYBENZIDINE [ppm Analysis was performed by |3 N.D.

(CAS NO.119-90-4) GC/MS.

3,3-DIMETHYLBENZIDINE [ppm Analysis was performed by |3 N.D.

(CAS NO.119-93-7) GC/MS.

3,3-DIMETHYL-4,4- ppm Analysis was performed by |3 N.D.

DIAMINODIPHENYLMETHA GC/MS.

NE (CAS NO.838-88-0)

P-CRESIDINE(2-METHOXY- [ppm Analysis was performed by |3 N.D.

S-METHYLANILINE) (CAS GC/MS.

NO.120-71-8)

4,4-METHYLENE-BIS-(2- ppm Analysis was performed by |3 N.D.

CHLORANILINE) (CAS GC/MS.

NO.101-14-4)

4,4-OXYDIANILINE (CAS ppm Analysis was performed by |3 N.D.

NO.101-80-4) GC/MS.

4,4-THIODIANILINE (CAS ppm Analysis was performed by |3 N.D.

NO.139-65-1) GC/MS.

O-TOLUIDINE (CAS NO.95- [ppm Analysis was performed by |3 N.D.

53-4) GC/MS.
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SGS

Test Report

3M TAIWAN LTD. Report No. : CE/2005/94442A
66, 800 LANE, CHUNG-SHAN SOUTH ROAD, YANG-MEI, Date : 2005/09/28
TAOYUAN, TAIWAN, R. O. C. Page -4 0of 18
Result
Test Item (s): Unit Method MDL No.1
2,4-TOLUYLENDIAMINE ppm Analysis was performed by |3 N.D.
(CAS NO.95-80-7) GC/MS.
2,4,5-TRIMETHYLANILINE [ppm Analysis was performed by |3 N.D.
(CAS NO.137-17-7) GC/MS.
O-ANISIDINE (CAS NO.90- [ppm Analysis was performed by |3 N.D.
04-0) GC/MS.
P-AMINOAZOBENZENE ppm Analysis was performed by |3 N.D.
(CAS NO.60-09-3) GC/MS.
Result
Test Item (s): Unit Method MDL No.1
CFC's(Chlorofluorocarbons) With reference to US EPA
8260.
Group I
Chlorofluorocarbon-11(CAS [ppm Analysis was performed by |1 N.D.
No:000075-69-4) GC/MS.(CFC's(Chlorofluoro
carbons))
Chlorofluorocarbon-12(CAS [ppm Analysis was performed by |1 N.D.
No:000075-71-8) GC/MS. [CFC's
(Chlorofluorocarbons)]
Chlorofluorocarbon-113(CAS [ppm Analysis was performed by |1 N.D.
No:000076-13-1) GC/MS. [CFC's
(Chlorofluorocarbons)]
Chlorofluorocarbon-114(CAS [ppm Analysis was performed by |1 N.D.
No:000076-14-2) GC/MS. [CFC's
(Chlorofluorocarbons)]
Chlorofluorocarbon-115(CAS [ppm Analysis was performed by |1 N.D.
No:000076-15-3) GC/MS. [CFC's
(Chlorofluorocarbons)]
Group III
Chlorofluorocarbon-13(CAS [ppm Analysis was performed by |1 N.D.
No:000075-72-9) GC/MS. [CFC's
(Chlorofluorocarbons)]
Chlorofluorocarbon-111(CAS [ppm Analysis was performed by |1 N.D.
No:000354-56-3) GC/MS. [CFC's
(Chlorofluorocarbons)]
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Test Report

3M TAIWAN LTD. Report No. : CE/2005/94442A
66, 800 LANE, CHUNG-SHAN SOUTH ROAD, YANG-MEI, Date : 2005/09/28
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Result
Test Item (s): Unit Method MDL No.1
Chlorofluorocarbon-112(CAS [ppm Analysis was performed by |1 N.D.
No:000076-12-0) GC/MS. [CFC's
(Chlorofluorocarbons)]
Chlorofluorocarbon-211(CAS [ppm Analysis was performed by |1 N.D.
No:135401-87-5) GC/MS. [CFC's
(Chlorofluorocarbons)]
Chlorofluorocarbon-212(CAS [ppm Analysis was performed by |1 N.D.
No:076564-99-3) GC/MS. [CFC's
(Chlorofluorocarbons)]
Chlorofluorocarbon-213(CAS [ppm Analysis was performed by |1 N.D.
No:060285-54-3) GC/MS. [CFC's
(Chlorofluorocarbons)]
Chlorofluorocarbon-214(CAS [ppm Analysis was performed by |1 N.D.
No:002268-46-4) GC/MS. [CFC's
(Chlorofluorocarbons)]
Chlorofluorocarbon-215(CAS [ppm Analysis was performed by |1 N.D.
No:000076-17-5) GC/MS. [CFC's
(Chlorofluorocarbons)]
Chlorofluorocarbon-216(CAS [ppm Analysis was performed by |1 N.D.
No:001652-80-8) GC/MS. [CFC's
(Chlorofluorocarbons)]
Chlorofluorocarbon-217(CAS [ppm Analysis was performed by |1 N.D.
No:000422-86-06) GC/MS. [CFC's
(Chlorofluorocarbons)]
Result
Test Item (s): Unit Method MDL No.1
Chlorinated Paraffin % Analysis was performed by [0.01 N.D.
(C10~C13) (CAS NO:010871- GC/MS.
26-2)
Result
Test Item (s): Unit Method MDL No.1
Formaldehyde(CAS ppm With reference to DIN 0.2 N.D.
No:000050-00-0) 53315 & USEPA 8315A.
Analysis was performed by
HPLC/DAD/MS
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Test Report

3M TAIWAN LTD. Report No. : CE/2005/94442A
66, 800 LANE, CHUNG-SHAN SOUTH ROAD, YANG-MEI, Date : 2005/09/28
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Result
Test Item (s): Unit Method MDL No.1

HCFC's(Hydrogenated With reference to US EPA
chlorofluorocarbons) 8260.
Hydrochlorofluorocarbon- ppm Analysis was performed by |1 N.D.
21(CAS No.:000075-43-4) GC/MS. [HCFC's

(Hydrogenated

chlorofluorocarbons)]
Hydrochlorofluorocarbon- ppm Analysis was performed by |1 N.D.
22(CAS No.:000075-45-6) GC/MS. [HCFC's

(Hydrogenated

chlorofluorocarbons)]
Hydrochlorofluorocarbon- ppm Analysis was performed by |1 N.D.
31(CAS No.:000593-70-4) GC/MS. [HCFC's

(Hydrogenated

chlorofluorocarbons)]
Hydrochlorofluorocarbon-  |ppm Analysis was performed by |1 N.D.
121(CAS No.:000354-14-3) GC/MS. [HCFC's

(Hydrogenated

chlorofluorocarbons)]
Hydrochlorofluorocarbon- ppm Analysis was performed by |1 N.D.
122(CAS No.:000354-21-2) GC/MS. [HCFC's

(Hydrogenated

chlorofluorocarbons)]
Hydrochlorofluorocarbon-  [ppm Analysis was performed by |1 N.D.
123(CAS No.:000306-83-1) GC/MS. [HCFC's

(Hydrogenated

chlorofluorocarbons)]
Hydrochlorofluorocarbon- ppm Analysis was performed by |1 N.D.
124(CAS No.:002837-89-0) GC/MS. [HCFC's

(Hydrogenated

chlorofluorocarbons)]
Hydrochlorofluorocarbon- ppm Analysis was performed by |1 N.D.
131(CAS No.:000359-28-4) GC/MS. [HCFC's

(Hydrogenated

chlorofluorocarbons)]
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Result
Test Item (s): Unit Method MDL No.1

Hydrochlorofluorocarbon- ppm Analysis was performed by |1 N.D.
131b(CAS No.:000471-43-2) GC/MS. [HCFC's

(Hydrogenated

chlorofluorocarbons)]
Hydrochlorofluorocarbon- ppm Analysis was performed by |1 N.D.
133a(CAS No.:000075-88-7) GC/MS. [HCFC's

(Hydrogenated

chlorofluorocarbons)]
Hydrochlorofluorocarbon- ppm Analysis was performed by |1 N.D.
141b(CAS No.:001717-00-6) GC/MS. [HCFC's

(Hydrogenated

chlorofluorocarbons)]
Hydrochlorofluorocarbon- ppm Analysis was performed by |1 N.D.
221 GC/MS. [HCFC's

(Hydrogenated

chlorofluorocarbons)]
Hydrochlorofluorocarbon-  [ppm Analysis was performed by |1 N.D.
222(CAS No.:000422-30-0) GC/MS. [HCFC's

(Hydrogenated

chlorofluorocarbons)]
Hydrochlorofluorocarbon- ppm Analysis was performed by |1 N.D.
223 GC/MS. [HCFC's

(Hydrogenated

chlorofluorocarbons)]
Hydrochlorofluorocarbon- ppm Analysis was performed by |1 N.D.
224 GC/MS. [HCFC's

(Hydrogenated

chlorofluorocarbons)]
Hydrochlorofluorocarbon-  [ppm Analysis was performed by |1 N.D.
225ca(CAS No.:000422-56- GC/MS. [HCFC's
0) (Hydrogenated

chlorofluorocarbons)]
Hydrochlorofluorocarbon- ppm Analysis was performed by |1 N.D.
225¢cb(CAS No.:000507-55- GC/MS. [HCFC's
1) (Hydrogenated

chlorofluorocarbons)]

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,

without prior written permission of the Company

SGS TAIWAN LIMITED

NO. 136-1, Wu Kung Road, WuKu Industrial Zone, Taipei county, Taiwan.

1(886-2) 22993939 f(886-2) 2299-3237 WWW.SgS.com.tw




SGS

Test Report

3M TAIWAN LTD. Report No. : CE/2005/94442A
66, 800 LANE, CHUNG-SHAN SOUTH ROAD, YANG-MEI, Date : 2005/09/28
TAOYUAN, TAIWAN, R. O. C. Page -80f 18
Result
Test Item (s): Unit Method MDL No.1

Hydrochlorofluorocarbon- ppm Analysis was performed by |1 N.D.
226(CAS No.:000431-87-8) GC/MS. [HCFC's

(Hydrogenated

chlorofluorocarbons)]
Hydrochlorofluorocarbon- ppm Analysis was performed by |1 N.D.
231 GC/MS. [HCFC's

(Hydrogenated

chlorofluorocarbons)]
Hydrochlorofluorocarbon- ppm Analysis was performed by |1 N.D.
232 GC/MS. [HCFC's

(Hydrogenated

chlorofluorocarbons)]
Hydrochlorofluorocarbon- ppm Analysis was performed by |1 N.D.
233 GC/MS. [HCFC's

(Hydrogenated

chlorofluorocarbons)]
Hydrochlorofluorocarbon-  [ppm Analysis was performed by |1 N.D.
234 GC/MS. [HCFC's

(Hydrogenated

chlorofluorocarbons)]
Hydrochlorofluorocarbon- ppm Analysis was performed by |1 N.D.
235(CAS No.:013838-16-9) GC/MS. [HCFC's

(Hydrogenated

chlorofluorocarbons)]
Hydrochlorofluorocarbon- ppm Analysis was performed by |1 N.D.
241 GC/MS. [HCFC's

(Hydrogenated

chlorofluorocarbons)]
Hydrochlorofluorocarbon- ppm Analysis was performed by |1 N.D.
242 GC/MS. [HCFC's

(Hydrogenated

chlorofluorocarbons)]
Hydrochlorofluorocarbon- ppm Analysis was performed by |1 N.D.
243(CAS No.:000338-75-0) GC/MS. [HCFC's

(Hydrogenated

chlorofluorocarbons)]
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Result
Test Item (s): Unit Method MDL No.1
Hydrochlorofluorocarbon- ppm Analysis was performed by |1 N.D.
244 GC/MS. [HCFC's
(Hydrogenated
chlorofluorocarbons)]
Hydrochlorofluorocarbon- ppm Analysis was performed by |1 N.D.
251 GC/MS. [HCFC's
(Hydrogenated
chlorofluorocarbons)]
Hydrochlorofluorocarbon-  [ppm Analysis was performed by |1 N.D.
252 GC/MS. [HCFC's
(Hydrogenated
chlorofluorocarbons)]
Hydrochlorofluorocarbon- ppm Analysis was performed by |1 N.D.
253(CAS No.:000354-06-1) GC/MS. [HCFC's
(Hydrogenated
chlorofluorocarbons)]
Hydrochlorofluorocarbon-  |[ppm Analysis was performed by |1 N.D.
261(CAS No.:000420-97-3) GC/MS. [HCFC's
(Hydrogenated
chlorofluorocarbons)]
Hydrochlorofluorocarbon- ppm Analysis was performed by |1 N.D.
262(CAS No.:000420-97-3) GC/MS. [HCFC's
(Hydrogenated
chlorofluorocarbons)]
Hydrochlorofluorocarbon- ppm Analysis was performed by |1 N.D.
271 GC/MS. [HCFC's
(Hydrogenated
chlorofluorocarbons)]
Result
Test Item (s): Unit Method MDL No.1
Mirex(CAS NO:002385-85-5) [ppm Analysis was performed by |4 N.D.
GC/MS.

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior written permission of the Company

SGS TAIWAN LIMITED

NO. 136-1, Wu Kung Road, WuKu Industrial Zone, Taipei county, Taiwan.

1(886-2) 22993939 f(886-2) 2299-3237 WWW.SgS.com.tw




SGS

Test Report

3M TAIWAN LTD. Report No. : CE/2005/94442A
66, 800 LANE, CHUNG-SHAN SOUTH ROAD, YANG-MEI, Date : 2005/09/28
TAOYUAN, TAIWAN, R. O. C. Page - 10 of 18
Result
Test Item (s): Unit Method MDL No.1
Organic-tin coumpounds
Triphenyl Tin(TPT)(CAS ppm With reference to 0.03 N.D.
NO:000668-34-8) 83/677/EEC & DIN 38407.
Analysis was performed by
GC/FPD.
Tributyl Tin(TBT) ppm With reference to 0.03 N.D.
83/677/EEC & DIN 38407.
Analysis was performed by
GC/FPD.
Result
Test Item (s): Unit Method MDL No.1
PCBs(Polychlorinated ppm With reference to USEPA 0.5 N.D.
Biphenyls)(CAS NO:001336- 8082A. Analysis was
36-3) performed by GC/ECD/MS.
Result
Test Item (s): Unit Method MDL No.1
Polychlorinated Naphthalene [ppm With reference to USEPA 5 N.D.
8081B. Analysis was
performed by GC/MS.
Result
Test Item (s): Unit Method MDL No.1
1,1,1-trichoroethane ppm With reference to US EPA 1 N.D.
8260. Analysis was
performed by GC/MS.
Result
Test Item (s): Unit Method MDL No.1
Carbon tetrachloride ppm With reference to US EPA 1 N.D.
8260. Analysis was
performed by
GC/MS/HEADSPACE.
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Result
Test Item (s): Unit Method MDL No.1
Chromium VI (Cr+6) ppm As per US EPA 7196A and |2 N.D.
US EPA 3060A.
Arsenic (As) ppm ICP-AES after as per US 2 N.D.
EPA 3050B or other acid
digestion.
Beryllium (Be) ppm ICP-AES after as per US 2 N.D.
EPA 3050B or other acid
digestion.
Cadmium (Cd) ppm ICP-AES after reference to |2 N.D.

EN 1122, method B:2001 or
other acid digestion.

Mercury (Hg) ppm ICP-AES after as per US 2 N.D.
EPA 3052 or other acid
digestion.
Nickel (Ni) ppm ICP-AES after as per US 2 N.D.
EPA 3050B or other acid
digestion.
Lead (Pb) ppm ICP-AES after reference to |2 N.D.
US EPA 3050B or other acid
digestion.
Antimony (Sb) ppm ICP-AES after as per US 2 N.D.
EPA 3050B or other acid
digestion.
Tellurium (Te) ppm ICP-AES after as per US 2 N.D.
EPA 3050B or other acid
digestion.
Result
Test Item (s): Unit Method MDL No.1
PCTs(Polychlorinated ppm Analysis was performed by [0.5 N.D.
Terphenyls) GC/ECD/MS.
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Result
Test Item (s): Unit Method MDL No.1
PVC free(CAS No0:9002-86-2) |** Analysis was performed by |- Negative
FTIR/ATR and Pyro-
GC/MS.
Result
Test Item (s): Unit Method MDL No.1
Halogen As per EN14582 method B.
Halogen-Chlorine (Cl)(CAS [ppm Filling the oxygen and 30 N.D.
No:007782-50-5) absorb solution in the flask
and take sample in the
flask and burn it, the
absorb solution was
analyzed by IC method.
Halogen-Fluorine (F)(CAS ppm Filling the oxygen and 50 N.D.
No:007782-41-4) absorb solution in the flask
and take sample in the
flask and burn it, the
absorb solution was
analyzed by IC method.
Halogen-Bromine (Br)(CAS |ppm Filling the oxygen and 50 N.D.
No:007726-95-6) absorb solution in the flask
and take sample in the
flask and burn it, the
absorb solution was
analyzed by IC method.
Halogen-lodine (I)(CAS ppm Filling the oxygen and 350 N.D.
No:007553-56-2) absorb solution in the flask
and take sample in the
flask and burn it, the
absorb solution was
analyzed by IC method.
Result
Test Item (s): Unit Method MDL No.1
PCP(Pentachlorophenol) ppm With reference to US EPA 1 N.D.
(CAS No0:004901-51-3) 8270D. Analysis was
performed by GC/MS.

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior written permission of the Company

SGS TAIWAN LIMITED

NO. 136-1, Wu Kung Road, WuKu Industrial Zone, Taipei county, Taiwan.
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Test Report

3M TAIWAN LTD. Report No. : CE/2005/94442A
66, 800 LANE, CHUNG-SHAN SOUTH ROAD, YANG-MEI, Date : 2005/09/28
TAOYUAN, TAIWAN, R. O. C. Page - 13 0of 18
Result
Test Item (s): Unit Method MDL No.1
Monobromobiphenyl % 0.0005 N.D.
Dibromobiphenyl % 0.0005 N.D.
Tribromobiphenyl % 0.0005 N.D.
Tetrabromobiphenyl % With reference to 0.0005 N.D.
Pentabromobiphenyl % USEPA3540C or 0.0005 N.D.
Hexabromobiphenyl % USEPA3550C. Analysis was (55005 N.D.
Heptabromobiphenyl % Egr/f(;zrsnzf ;?(;;—I;?Z/DAD, 0.0005 N.D.
Octabromobiphenyl % (prohibited by 2002/95/EC |0-0005 N.D.
Nonabromobiphenyl % (RoHS), 83/264/EEC, and |0.0005 N.D.
Decabromobiphenyl % 76/769/EEC) 0.0005 N.D.
Total PBBs % - N.D.
(Polybrominated
biphenyls)/Sum of above
Monobromobiphenyl ether [|% 0.0005 N.D.
Dibromobiphenyl ether % 0.0005 N.D.
Tribromobiphenyl ether % 0.0005 N.D.
Tetrabromobiphenyl ether |% With reference to 0.0005 N.D.
Pentabromobiphenyl ether [|% USEPA3540C or 0.0005 N.D.
Hexabromobiphenyl ether [|% USEPA3550C. Analysis was [5 0005 N.D.
Heptabromobiphenyl ether [|% Egr/figénif g}é}{;éc/ DAD, 0.0005 N.D.
Octabromobiphenyl ether % (prohibited by 2002/95/EC 0.0005 N.D.
Nonabromobiphenyl ether  |% (RoHS), 83/264/EEC, and [0.0005 N.D.
Decabromobiphenyl ether  |% 76/769/EEC) 0.0005 N.D.
Total PBBEs(PBDEs) % - N.D.
(Polybrominated biphenyl
ethers)/Sum of above

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,

without prior written permission of the Company

SGS TAIWAN LIMITED
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Test Report

3M TAIWAN LTD. Report No. : CE/2005/94442A
66, 800 LANE, CHUNG-SHAN SOUTH ROAD, YANG-MEI, Date : 2005/09/28
TAOYUAN, TAIWAN, R. O. C. Page - 14 of 18
Result
Test Item (s): Unit Method MDL No.1
Halon With reference to US EPA
8260.
Halon-1211 ppm Analysis was performed by |1 N.D.
GC/MS. [CFC's
(Chlorofluorocarbons)]
Halon-1301 ppm Analysis was performed by |1 N.D.
GC/MS. [CFC's
(Chlorofluorocarbons)]
Halon-2402 ppm Analysis was performed by |1 N.D.
GC/MS. [CFC's
(Chlorofluorocarbons)]
NOTE: (1) N.D. = Not detected (<MDL)

(2) ppm = mg/kg

(3) MDL = Method Detection Limit
(4) " - " = No Regulation
(5) ** = Qualitative analysis (No Unit)

(6) Negative = Undetectable / Positive = Detectable

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior written permission of the Company

SGS TAIWAN LIMITED

NO. 136-1, Wu Kung Road, WuKu Industrial Zone, Taipei county, Taiwan.
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These samples were dissolved totally by pre-conditioning method

according to below flow chart.

Flow Chart of Digestion for Plastic — EN1122 for Cd (without residue)

Cutting/ Preparation

y

Sample Measurement (0.5 g)

v

Add H,SO4

'

Add H>0-

'

Total Digestion

'

ICP-AES

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior written permission of the Company
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These samples were dissolved totally by pre -conditioning method according to

below flow chart.

Flow Chart of Digestion for Plastic -Wet Decomposition for Pb (without residue)

Cutting / Preparation

v

Sample Measurement (0.5 g)

!

Add H2SOq4

v

Add HNO;3

y

Evaporating to dryness

'

Ashed in furnace

v

HCI to dissolve

v

Total Digestion

!

ICP-AES

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
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Report No. C507350
Date : Apr. 29, 2005

TEST REPORT

AMPLE DESCKIFTIUN
One (1) group of submitted samples said to be :

Sample Description : PET Film
TORAY

Item No. 1 810, S105, 528, 856, T60, F10, F65, F60, H10, T99, X30, X43,
X44, X21, X20, X53, E20, E22, E60, E63, U34, U35, U426,
E60L, E60V, C21, F53, E6SL, E6SV, PPS#3000, PPS#5000,
PPS#3030, PPS#3A00, PPS#3030

Country of Original : Japan

Date sample received : Sep. 22, 2004

Date test started : Sep. 23, 2004

TEST CONDUCTED

As requested by the applicant, for details please refer to attached pages.

Prepared and checked by :
For Intertek Testing Services

Taiwan Limited

Jacob Lin This report shall not be

General Manager reproduced except in full,
without the written approval

of the laboratory.

Intertek Testing Services Taiwan Ltd.
8F., No. 423, Ruiguang Rd., Neihu District, Taipei 114, Taiwan, R.0.C,
FELXERBREGH ML
114 G TAMEL £33 423 9 8 i
Tel : (+886-2) 6602-2888 - 2797-8885 Fax : (+886-2) 6602-2410
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Page: 2 of 3
Report No. C507350
Date : Apr. 29, 2005

TEST CONDUCTED
(A) Test result summary :

Result (ppm)
Submitted samples

Antimony (Sb) content / Sk 185 (#3)
Arsenic (As) content / Bi& ND (#1)
Beryllium (Be) content / #i&& ND (#1)
Nickel (Ni) content / #&R& ND (#2)
Cadmium (Cd) content / &R ND (#1)
Lead (Pb) content / & H ND (#1)
Mercury (Hg) content / K& ND (#1)
Tellurium (Te) content / fiff & ND (#2)
Chromium VI (Cré*) content / AfE##SE ND (#1)
PBBs/PBDEs / il / p#Rt ND (#1)
Polychlorinated biphenyls (PCBs) ] ZEBE ND (#1)
Polychlorinated naphthalenes (PCNs) /| &R4k3E ND (#1)
Polychlorinated terphenyls (PCTs) / $#=% ND (#1)
Chlorinated paraffins / #/{LF# (C10-C13) ND (#1)
Mirex (Perchlordecone) / B ND (#1)
TBBP-A-bis / JUye#ED-A-42-(2,3-—RPIEE) ND (#1)
TBBA / PUil{t—m RD (#1)
Formaldehyde / HEE ND (#1)
Polyviny! chloride (PVC) / REZBAREZBESY ND (#1)
Organic tin compounds (Tributyl tin compounds,
triphenyl tin compounds) / F##HLEY ETES ND (#1)
&y, =FEHIEY)
Asbestos / £ ND (#1)
Azo dyes compounds [/ BELEY ND (#1)
Polychlorinated phenols / %% ND (#1)
CFCs/HCFCs/Halon | RAGFWH ND (#2)
1, 1, 1 - Trichloroethane s V5 T R =8lx ND (#3)
Carbon Tetrachloride / FHE&{ki ND (#3)

Testing item

Remarks : ppm = Parts per million
ND Not detected
#1 The samples were tested on Sep. 30, 2004 report No. C414892 and the
results were transferred to this report.
#2 The samples were tested on Nov. 26, 2004 report No. C419530 and the
results were transferred to this report.

#3 = The samples were tested on Apr. 25, 2005 report No. C506044 and the
results were transferred to this report.

Intertek Testing Services Taiwan Ltd.
8F., No. 423, Ruiguang Rd., Neihu District, Taipei 114, Taiwan, R.O.C.
2B AEIRRES ARG
M4 ATANERAS 43R EH
Tel : (+886-2) 6602-2888 - 2797-8885 Fax: (+886-2) 6602-2410
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Report No. C507350
Date : Apr. 29, 2005

Testing method

-

T|With reference to USEPA 3052, by microwave

di stion and determin f\d bysllzctl;;()ES 2 ppm
el ce to microwave
dizestion and determined by ICP-OES 2 ppm
reference to USEPA 3052, by microwave i
digestion and determined by ICP-OES PP
1th reference to 52, by microwave 2
digestion and determined by lCP—OES Lt
um (Cd) content ith reference to 3052, by microwave 2
%ﬁehgnon and detcrn:uned by ICP-OES P
Pb) content reference to U 052, by microwave | ,
stmn a.nd dctcm:uned hy lz(lfl’);)ES PR
ercury content 1l microwave
“le ht o ol At wsg:rgyoEs 2 ppm
ellurium (Te) content ith reference to microwave
digestion and determined by 2 ppm
mium VI (Cré*) content \\ %E reference to USEPA 3060A & 7196A by i e
: alkaline d_13gstton and determined by UV-Vis PP
solvent 10
i B extmctmn anrl det:n'n.med by GC- SID P
to solvent
Poly chlun.nated b1phenyls (PCBs) With reference to USEPA Eﬁg’i g
%b* GextraC_Mcgon and determined by GC-ECD and 1 ppm
Polychlorinated naphthalenes [PCNs) [With reference to USEPA 3540C, by solvent 10
extracuon and determined by GC-MSD ppin
orinated terphenyls (PCTs| reference to solvent
Qi‘—"* < ) w!:xt.mﬂ_1 ch;_m and detzrlmned % SD1 10 ppm
to USEPA solvent
Chlorinated paraffins (C10~C13) b et
;fta:;e i ) Ex(i::rilcggn and determined by(; b CDland 10 ppm
1irex rchlordecone ce to 5 solvent
extraction sid determined by GE-MSD R0 pyia
-A-bis (With reference to USEPA 3 ,lbg solvent 20 poan.
7 -A-98-(2,3- IR extraction and determined by HPLC-DAD PP
As per 13, by solvent extraction and 20
PR fk— determi.nedhby GC-ECD s ppm
(2] lehyde As per a cant’s request with reference to
> DIN 53315 and determined by UV-Vis 5 ppm
HCEL R Beilstein’s test (flame test) and FT-IR analysis| NA
c tin com%oun s [Tributyl tin
compounds, eny ‘With reference to ISO 17353, b solvent 1
compound Jgéﬁ{{g"‘m (ET##3L |extraction and determined by SD 3
Stos FT-IR analysis NA
£t
As per [SO/TS 17234:2003, EN
rrr A compounds 14362-1:2003, BN 14362-2:2003, determined| 5 ppm
Polychlorinated phenols As DINS3313, by solvent extraction and
a@ P determined by GC-ECD L rpm
s, on cB;’é Me?ﬂa_.r bag collection and determined by 1 ppm
1. 1. —Tricblorcethate 'With reference to USEPA 5035 EdECQ 1B, by 0.016
111,- =z ulggrpiugd m;)pextractmnan determined
Carbon Tetrachloride IHTererene 10 & SU215, by 0.016
POV gyu%cC—PID]ELC extraction and determ.med ppm
Remarks : NA = Not applicable
Reporting limit = Quantitation limit of analyte in sample solution

— END -

Intertek Testing Services Taiwan Ltd.

8F., No. 423, Ruiguang

E B

Rd., Neihu District, Taipei 114, Taiwan, R.O.C.
E 2 3 EoE B A

M4 GATANERAS SR8
Tel : (+886-2) 6602-2888 - 2797-8885 Fax : (+886-2) 6602-2410
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MODEL NAME
JAPOO1A Thermal grease | —
DRN Fanny |3005| MATERIAL | memmmeme REV/| DESCRIPTION SIGNDATE
DSN Angel  |D402| FINISH @ m DIM IN| mm |S2ANE Dws
CKD Alex (5538 SHEET| 1 oF | 1
2082 CHIA CHERNE INDUSTRY CO.,LTD
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DOW CORNING TORAY SILICONE TECHNICAL
INFORMATION
SC102

HEAT-TRANSFER COMPOUND

SC102 heat-transfer compound is a grease like silicone material heavily filled
with heat-conductive metal oxide.

SC102 heat-transfer compound is an improved product that can be used in
touch with silicone JCR, where most of silicone heat-transfer compounds
cause swelling of JCR. SC102 also shows excellent heat conductivity as well
very little oil bleed. SC102 has rather high consistency and it is easy to
handle and can be used in many appliances.

Properties of SC102
Properties Unit SC102

Consistency, penetration un-worked -- 300
Oil bleed (120°C / 24hrs) % 0.00
Specific Gravity -- 2.45
Thermal Conductivity Cal/cmesec.C 0.0019
Arc Resistance sec. 123
Dielectric Constant 60 Hz -- 4.6

1000 Hz - 44
Dissipation Factor 60 HZ - 0.034

1000 HZ - 0.024
Volume Resistivity ohm e cm 48x10"
Dielectric Strength kV /2.5mm 22

Dow Corning Toray Silicone Co., Ltd.

1--2



Properties of SC102 in comparison with SH340

Properties SC102 SH340 ?)
Swelling of Silicone JCR b)
0.9% 3.0%
Volume increase
Oil bleed on alminum plate
None observed
120°C / 24hrs
Appearance after heating
No change No change
150°C / 24hrs

a) Conventional silicone heat-transfer compound

b) Cured silicone JCR (SH6101) was immersed in heat-transfer compound at

120°C for 120hrs.

Dow Corning Toray Silicone Co., Ltd.
AIG Bldg. 1-3, Marunouchi 1-chome, chiyoda-ku
Tokyo 100-0005, Japan

TEL: 03-3287 8300

2--2

IMPORTANT NOTICE :Dow Corning Toray Silicone
neither represents nor tests this material for medical
device applications or for pharmaceutical end-use.
NOT FOR HUMAN INJECTION !

This product is made to industrial grade standards.
It is not intended for nor should it be used in medical
device applications and pharmaceutical end-use.




Test Report

SIL-MORE INDUSTRIAL LTD. Report No. : CE/2005/81840
16F, NO. 100, HSIN TEH ROAD, SAN CHUNG CITY, Date : 2005/08/15
TAIPEI COUNTY, TAIWAN, R. O. C. Page 1 of 4

The following merchandise was (were) submitted and identified by the client as :

Type of Product : DOW CORNING TORAY SC102 HEAT SINK COMPOUND
Sample Received : 2005/08/09

Testing Date : 2005/08/09 TO 2005/08/15

Test Result : - Please see the next page -

: &m

igned for and on behalf of
SGS TAIWAN LTD.

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior written permission of the Company

SGEE TARMN LIMITED MO 136-1, Wu Kung Road, Wuku Industrial Zone, Taipei county, Taiwan.
t{B86-2) 22993935 f{386-2) 2299-3237  www. 54S.COM.tw




Test Report

SIL- MORE INDUSTRIAL LTD. Report No. :CE/2005/81840
16F, NO. 100, HSIN TEH ROAD, SAN CHUNG CITY, Date : 2005/08/15
TAIPEI COUNTY, TAIWAN, R. O. C. Page ‘2 of 4
Test Result
PART NAME NO.1 : WHITE COLLOID (PLEASE REFER TO THE PHOTO
ATTACHED)
Result
Test Item (s): Unit Method MDL

No.1l
Monocbromobiphenyl % 0.0005 N.D.
Dibromobiphenyl % 0.0005 N.D.
Tribromoebiphenyl % 0.0005 N.D.
Tetrabromobiphenyl %  [With reference to 0.0005 N.D.
Pentabromobiphenyl % [USEPA3S40C or ] 0.0005 N.D.
Hexabromobiphenyl % USEPA35S0C. Analysis was 0.0005 N.D.

- performed by HPLC/DAD,

Heptabromobiphenyl % | C/MS or GC/MS. 0.0005 N.D.
Octabromobiphenyl % __|iprohibited by 2002/95/EC | _0.0005 N.D.
Nonabromobiphenyl 9% |[RoHS), 83/264/EEC, and 0.0005 N.D.
Decabromobiphenyl % |76/769/EEC) 0.0005 N.D.
Total % - N.D.
PBBs|Polybrominated
hiphenyls)/Sum of above
Moncbromobiphenyl ether % 0.0005 N.D.
Dibromobiphenyl ether % 0.0005 N.D.
Tribromobiphenyl ether % 0.0005 N.D.
Tetrabromobiphenyl ether % lith reference to 0.0005 N.D.
Pentabromobiphenyl ether % |USEPA3540C or 0.0005 N.D.
Hexabromobiphenyl ether %  |USEPA3550C. Analysis was| 0.0005 N.D.
Heptabromobiphenyl ether %  [performed by HPLC/DAD, 0.0005 N.D.
Octabromobiphenyl ether % f"C/ M.S.or GC/MS. 0.0005 N.D.
Nonabromobiphenyl ether % ;%ﬁé?jtgg /bg}éiﬁ)g%/g,saﬁl Ec)1C 0.0005 N.D.
Decabromobiphenyl ether % 76/769/ EEC) 0.0005 N.D.
Total % - N.D.
PBBEs|PBDEs||Polybromin
ated hiphenyl ethers)/Sum
of above

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior written permission of the Company

MO 136-1, Wu Kung Road, Wuku Industrial Zone, Taipei county, Taiwan.
t{B86-2) 22993935 f{386-2) 2299-3237  www. 54S.COM.tw




Test Report

. CE/2005/81840

SIL- MORE INDUSTRIAL LTD. Report No.
16F, NO. 100, HSIN TEH ROAD, SAN CHUNG CITY, Date : 2005/08/15
TAIPEI COUNTY, TAIWAN, R. O. C. Page : 3 of 4
Result
Test Item (s): Unit Method MDL
No.1l
Chromium VI (Cr+6) ppm  |UV-VIS after reference to 2 N.D.
US EPA 3060A.
Cadmium (Cd) ppm  |[ICP-AES after reference to 2 N.D.
EN 1122, method B:2001
or other acid digestion.
Mercury (Hg) ppm  |[ICP-AES after reference to 2 N.D.
US EPA 30352 or other acid
digestion.
Lead (Pb) ppm  |[ICP-AES after reference to 2 N.D.
US EPA 3050B or other
acid digestion.
NOTE: (1) N.D. = Not detected {(<MDL)

(2) ppm = mg/kg

(3) MDL = Method Detection Limit
(4)" - "= No Regulation

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,

without prior written permission of the Company

MO 136-1, Wu Kung Road, Wuku Industrial Zone, Taipei county, Taiwan.
t{B86-2) 22993935 f{386-2) 2299-3237  www. 54S.COM.tw
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Test Report

SIL-MORE INDUSTRIAL LTD. Report No. : CE/2005/72052
16F, NO. 100, HSIN TEH ROAD, SAN CHUNG CITY, Date : 2005/07/18
TAIPEI COUNTY, TAIWAN, R. O. C. Page 1 of4

The following merchandise was (were) submitted and identified by the client as :

Type of Product :  PACKING MEMBRANE
Sample Received :  2005/07/11

Testing Date :  2005/07/11 TO 2005/07/18
Test Result ¢ - Please see the next page -

» M

igned for and on behalf of
SGS TAIWAN LTD.

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior written permission of the Company

SGS TAIWAN LIMITED NO. 136-1, Wu Kung Road, WuKu Industrial Zone, Taipei county, Taiwan.
1(886-2) 22993939 f(886-2) 2299-3237 www.sgs.com.tw
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Test Report

SIL-MORE INDUSTRIAL LTD. Report No. : CE/2005/72052
16F, NO. 100, HSIN TEH ROAD, SAN CHUNG CITY, Date : 2005/07/18
TAIPEI COUNTY, TAIWAN, R. O. C. Page .0 of 4

Test Result

PART NAME NO.1 : MIXED TRANSPARENT PLASTIC MEMBRANE

&TRANSPARENT PLASTIC MEMB (PLEASE REFER
TO THE PHOTO ATTACHED)

Result
Test Item (s): Unit Method MDL

No.1
Monobromobiphenyl % 0.0005 N.D.
Dibromobiphenyl % 0.0005 N.D.
Tribromobiphenyl % 0.0005 N.D.
Tetrabromobiphenyl % |With reference to 0.0005 N.D.
Pentabromobiphenyl % Eg?g‘:g:ggg 0;; lvsi 0.0005 N.D.

- . Analysis was

Hexabromobiphenyl % | erformed by HPLC?’DAD, 0.0005 N.D.
Heptabromobiphenyl % LC/MS or GC/MS. 0.0005 N.D.
Octabromobiphenyl % _|(prohibited by 2002/95/EC | 0.0005 N.D.
Nonabromobiphenyl % |(RoHS), 83/264/EEC, and 0.0005 N.D.
Decabromobiphenyl % |76/769/EEC) 0.0005 N.D.
Total PBBs % - N.D.
(Polybrominated
biphenyls)/Sum of above
Monobromobiphenyl ether % 0.0005 N.D.
Dibromobiphenyl ether Y% 0.0005 N.D.
Tribromobiphenyl ether % 0.0005 N.D.
Tetrabromobiphenyl ether % |With reference to 0.0005 N.D.
Pentabromobiphenyl ether % |USEPA3540C or . 0.0005 N.D.
HexabromobiPhenyl ether % g;?oife?isggﬁé?g}/]]s;zgﬁs 0.0005 N.D.
Heptabromobiphenyl ether % LC/MS or GC/MS. 0.0005 N.D.
Octabromobiphenyl ether % |(prohibited by 2002/95/EC| 0.0005 N.D.
Nonabromobiphenyl ether % |(RoHS), 83/264/EEC, and 0.0005 N.D.
Decabromobiphenyl ether % |76/769/EEC) 0.0005 N.D.
Total PBBEs(PBDEs) % - N.D.
(Polybrominated biphenyl
ethers)/Sum of above

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior written permission of the Company

SGS TAIWAN LIMITED NO. 136-1, Wu Kung Road, WuKu Industrial Zone, Taipei county, Taiwan.
1(886-2) 22993939 f(886-2) 2299-3237 www.sgs.com.tw
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Test Report

SIL-MORE INDUSTRIAL LTD. Report No. : CE/2005/72052
16F, NO. 100, HSIN TEH ROAD, SAN CHUNG CITY, Date :2005/07/18
TAIPEI COUNTY, TAIWAN, R. O. C. Page -3 0of 4

Result

Test Item (s): Unit Method MDL
No.1
Chromium VI (Cr+6) ppm |UV-VIS after reference to 2 N.D.
US EPA 3060A.

Cadmium (Cd) ppm |ICP-AES after reference to 2 N.D.

EN 1122, method B:2001
or other acid digestion.

Mercury (Hg) ppm |ICP-AES after reference to 2 N.D.
US EPA 3052 or other acid
digestion.

Lead (Pb) ppm |ICP-AES after reference to 2 N.D.

US EPA 3050B or other
acid digestion.

NOTE: (1) N.D. = Not detected (<MDL)
(2) ppm = mg/kg
(3) MDL = Method Detection Limit
(4) " - " = No Regulation

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior written permission of the Company

SGS TAIWAN LIMITED NO. 136-1, Wu Kung Road, WuKu Industrial Zone, Taipei county, Taiwan.
1(886-2) 22993939 f(886-2) 2299-3237 www.sgs.com.tw




Test Report

SIL-MORE INDUSTRIAL LTD. Report No. : CE/2005/72052
16F, NO. 100, HSIN TEH ROAD, SAN CHUNG CITY, Date : 2005/07/18
TAIPEI COUNTY, TAIWAN, R. O. C. Page 4 of 4

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior written permission of the Company

SGS TAIWAN LIMITED NO. 136-1, Wu Kung Road, WuKu Industrial Zone, Taipei county, Taiwan.
1(886-2) 22993939 f(886-2) 2299-3237 www.sgs.com.tw
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SGS

Test Report

NAN YA PLASTICS CORPORATION Report No. : CY/2006/50558
NO. 2, CHUNGYANG INDUSTRIAL PARK, HSINKANG Date 1 2006/05/22
VILLAGE, CHIAYI COUNTY, TAIWAN Page ‘1 of2

The following merchandise was (were) submitted and identified by the client as :

ype of Product AMORPHOUS POLYESTER SHEET

Style/ltem No z NAN YA A-PET SHEET
Manufacturer/Vendor : HSIN-KANG 2ND PLANT PLASTICS 2ND DIV

Sample Received 2006/05/12
Testing Date 2006/05/ 12 TO 2006/05/22

Test Result

PART NAME NO.1 - TRANSPARENT PLASTIC SHEET
EASS
Result
Test Item (s): Unit Method MDL == Spec.

EN 71 PART 3 Heavy metal As per EN 71 PART 3 :
content 1994 (Al : 2000, AC:2000

and AC:2002) (EN 71 & BS

5665 are identical)
Soluble Lead (Ph) ppm  |ICP-AES 5 < 5.0 Q0
Soluble Antimony (Sh) ppm |ICP-AES 5 < 5.0 60
Soluble Arsenic (As) ppm  |ICP-AES3 2.5 <25 25
Soluble Barium (Ba) ppm |ICP-AES 10 < 10.0 1000
Soluble Cadmium (Cd) ppm  |ICP-AES 5 < 5.0 75
Soluble Chromium (Cr) ppm |ICP-AES 5 < 3.0 60
Soluble Mercury (Hg) ppm [ICP-AES 5] < 5.0 60
Soluble Selenium (Sej ppm |ICP-AES 5 < 5.0 500

NOTE: (1) N.D. = Not detected (<MDL)

(2) ppm = mgfkg,
(3) MDL = Method Detection Limit

; {Lﬁoﬁm;aw

gned for and on behalf of
SGS TAIWAN LTD.

ey unathorized alterstion, forgery o falsification of the contert or appearance of this report is unlawiul and offenders may be prosecuted to the fullest extent of the law.
HAE PR AR BT - (i - TR | BTESEREa

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior written permission of the Company

TANVAN LIMITED MO, 136-1, Wu Kung Road, YWwuku Industrial Zone, Taipei county, Tawan
1(B86-2) 22993930 f(BB6-2) 2299-3237 w 505 COM T




Test Report

NAN YA PLASTICS CORPORATION Report No. : CY/2006/50558
NO. 2, CHUNGYANG INDUSTRIAL PARK, HSINKANG Date . 2006/05/22
VILLAGE, CHIAYI COUNTY, TAIWAN Page . 0of2

aheraion. forgery or wlerl of I uniawiid end ry be p ta the exieni of the law.
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The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannct be reproduced, except in full,
without prior written permission of the Company

SGS TAIWAN LIMITED NO. 1356-1. Wu Kung Road, WuKu Industrial Zone, Taipei county. Taiwan.
1(B86-2) 22963038 f(BBE-2) 2298-3237  www.5g5.com.iw
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SGS

Test Report

CHIU HO PAPER CO., LTD. Report No. : CE/2004/C1590A
196, LANE 211, TUNG YUAN ROAD, HO MEI TOWN, Date :2004/12/16
CHANGHUA COUNTY, TAIWAN 508 Page :1of2

The following merchandise was (were) submitted and identified by the client as :

Type of Product : KRAFT BOX
Sample Received : 2004/12/09
Testing Date : 2004/12/09 TO 2004/12/16

Test Result

PART NAME NO.1 : BROWN CARTON (PLEASE REFER TO THE PHOTO ATTACHED)
PASS
Result
Test Item (s): Unit Method MDL| No.1 Spec.
94/62/EEC
Chromium VI (Cr+6) ppm [As per US EPA 7196A and |2 N.D. -
US EPA 3060A.
Cadmium (Cd) ppm [ICP-AES after as per EN 2 N.D. -
1122, method B:2001 or
other acid digestion.
Lead (Pb) ppm [[CP-AES after as per US 2 N.D. -
EPA 3050B or other acid
digestion.
Mercury (Hg) ppm [ICP-AES after as per US 2 N.D. -
EPA 3052 or other acid
digestion.
Total ppm |Total - N.D. 100
Lead+Cadmium+Mercury Lead+Cadmium+Mercury+C
+Chromium VI hromium VI (94/62/EEC)

NOTE: (1) N.D. = Not detected (<MDL)

(2) ppm = mg/kg
(3) MDL = Method Detection Limit
(4) " - " = No Regulation

and on behalf of
SGES TAIWAN LTD.

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior written permission of the Company

SGS TAIWAN LIMITED NO. 136-1, Wu Kung Road, WuKu Industrial Zone, Taipei county, Taiwan.
1(886-2) 22993939 f(886-2) 2299-3237 www.sgs.com.tw




FROM : HEN TZANG 9422375323& ! B2 2386R485 APR. 24 208G BS:B2PM P1
APR-P4~2006 12:01 kM UA. 2X 02 29991130 P, 01

Test Report
AVATACK CO., LTD: Report No. : CE/2006/10501
NO. 21, SANMIN RD., FONGSHAN VILLAGE, HUKOU Date : 2006/01/10
TOWNSHIP, HSINCHU COUNTY 303, TATWAN (R. O. C)) Page :1of 5

The following merchandise was (wete) submitted and identified by the client s :

Type of Producy = PAPER LABEL
Style/Item No : CLOH, CLOHL, CL9A, CL9B, CLAS, CLAS, CLW3, CLW3A,
CLW3L, CLW3X
Semyple Received :  2006/01/03
Tenting Date : 2006/01/03 TO 2006/01/10
T T T3 i3 33 &3 - bt 4 &4 ¢ 11 =:;;...—.a~|l...2¢E&=======--===-a------== E—— 14 & £ & -t | 1] )
Canclosion :  The test results of Pb, Cd, Hg, Cr+6, PBB and PBDE for
the submitted sample comply with the requirements of
RoHS (2002/95/EC).

/28 kR
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Test Report
AVATACK CO,, LTD. Report No. 1 CE/2006/10501
NO, 21, SANMIN RD., FONGSHAN VILLAGE, HUKOU Date :2006/01/10
TOWNSHIP, HSINCHU COUNTY 303, TAIWAN (R, O. C.) Page :2o0f5
Test Result
PART NAME NO, | ! YELLOW FAPER LABEL
e
Test Itern (): Vait Method MDL '::.“1“ I‘;';";; '
Monobromobiphenyl % 0,0005 N.D. -
Dibromobiphenyl % 0.0005 N.D. 5
Tribromobiphenyl % | 0.0005 N.D. .
Tetrabromobiphenyl % |With reference o 0.0005 N.D.
Pentabromobiphenyl ° SEPA3I540C or 1 0.0005 N.D. -
Hexabromobipheny] "% |USEPA3SSOC. Analysis was 55005 N.D. :
- erformed by HPLC/DAD,
eptabromobipheny] % |ic/ms or GO/ MS. 0,0005 N.D. -
QOctabromobiphenyl % __lprohibited by 2002/95/EC | 0.000S N.D.
onabromobiphenyl % _|(RoHS), 83/264/EEC, and | 0.0005 ND. -
Decabromobiphenyl % |76/763/EEC) 0.0005 N.D. -
Total PEEs % = N.D. 0.1
(Polybrominwted
|biphenyis)/ Sum of above
[Monobromobiphenyl ether % 0 0005 N.D. -
Dibromobiphenyl ether % 0.0005 N.D, -
Tribromobipheny] cther % 0.0005 N.D.
Tetrabromobipheny! ether % 0.0005 N.D. 3
Puntabromobipheny] sther % 0.0005 N.D. 2 A
Hexmbromobipheny] ether % |With reference to [~ 0.000s N.D. =
Hepabromobiphenyl cther % Uggzgg;gg i 0.0005 ND. g
Octabromobipheny) ether % | oerformed by HPLC oAD" |_0.0008 N.D. :
Nonabromobiphenyl ether s jw; MS or GC/MS. ; 0,0005 N.D. .
Decabromobiphenyl ether % __Jprohibited by 2002/95/EC [ 8.0005 N.D. =
Total % |(RoHS), 83/264/EEC, and = ND, :
PEEEs(PEDRs)|Palybromin 6/769/EEC)
ted biphenyl otbers)/Sum
of above
tul of Mouo to Noon- % - WD, 0.1
brominabod bipheay!
ather. (Note §)

-Ihe canteny nf e SOE e G e g e s
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NO. : B2 2385485 APR. 24 2806 ©5:84PM P3

s SN LS HING . 04?23?5328 - L "
1-24-2006 12:03 PM URA, 2X 02 29491130 P.03
..... o e s Son o N 2] w0 ks : s : PR =
Test Report
AVATACK CO., LTD. ) Repert No. : CE/2006/10501
NO. 21, SANMIN RD,, FONGSHAN VILLAGE, HUKQU Date : 2006/01/10
TOWNSHIP, HSINCHU COUNTY 303, TAIWAN (R. O. C.) Page 3 of5
. Result Limit o
Toat Item (»): . Unit | Method MDL Fo 1 ROHS
Chromium VI (Cy+6) PPm -VIS after reference to 2 N.D. 1000
S EFA 3060A.
Cedmium (Cd) ppm  [ICP- after reference to 2 N.D. 100 |
N 1122, method B:2001
ur other acid digeation.
Mercury (Hg) Ppm |ICP-AES after reference to 2 N.D. 1000
S EPA 3052 or other acid
digestion.
Lead (Pb) ppm  [ICP-AES after reference to 2 N.D. 1000
S EPA 3050R or gther
acid digestion,

NOTE: (1) N.D. = Not detected (<MDL)

(2) ppm = mg/ ke

(3) MDL = Method Dateotion Limit

(4) " - " = Not Regulation

(S) Decabromodipheny! ether (DecaBDE) in polymeric applications is exempted by
Commission Decision of 13 Oct 2005 amending Directive 2002/95/EC notified
under document 2005/717/EC.

(6) PBBEs=PBDEs=Polybrominated Diphenyl Bthers=PBDOs=PBBOs,




FROM : HEN TZANG 0422375328 N0.

APR-24-2006 12:03 PH 03.2}(
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Test Report
AVATACK CO,, LTD. Report No, ; CE/2006/10501
NO, 21, SANMIN RD., FONGSHAN VILLAGE, HUKOU Date : 2006)01/10
TOWNSHIP, HSINCHU COUNTY 303, TAIWAN (R. ©. C.) Page : 4 of 5

1) These samples were dissolved totally by pre -conditioning method according

o below flow chart,

2) Name of the person who made measurement: Anren Leas

3) Neme of the pexﬁon in charge of measurement: Daniel Yeh

Kathod 1: Flow Chazt of Digcstiog for hcavy metal naslvais

Cutting / Preparation

B!

Sample Measurement (0.5 g .

4

table)

’_ Acid digeation by suitable acid clepun;d'
on different saxnple material (es below

¥

Sclution ]

Fitration ’—7

Residue

¥

1) Alkeali Pusion

2) HCI to dinsolve

r

ICP-AES
Steel, copper, aluminum, solder Agua regia, HNO3, HCI, HF, HaOz
Glass HNOz2/HF
Gold, platinum, palladium, | Aqua regia
ceramic
Silver ‘HNOs
Plastic H3804, H202, HNO;, HCI
Others Any acid to total digestion

Thw,cqotent of tis POF fe 1n im, sarmrrenrs, wiok the anginat issmd semare, A o s e mmm e e
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SON Y SONY _; | i

.

THERMAL
TRANSFER

RIBBON 1R ]
TECHNICAL

REPORT _J-Jrh 4085

BKE

Hig;:!::’i':fgw Measure method
Total thickness { um! 86
Substrate thickness ( xm! 4.8 Micrometer scale
E,'.g:';:y Ink thickness { xm} = - 35 ;

Ink melting point (C) 80 ; DSC melhod

Transmission density =14 Macbeth scale B i
Required pointing energy (mymm* | 14 Using standard printing of which printing
i = i1 ~————{ speed al 3"/sec

Image density -« 1.8 | Label:FASSON 1C

#1 Macbeth scale
In spec elament

100 #2 Element rate = ——— ————= X100

Element ratio (g «» Element

Printing = — ’
properly NAS5 (210min.) . L 0 A2

| Coated label stock | FASSON 1C (350min.) A Qualily of transterability of 1dot thin bars,

b letters and solidness(Beck smoolhiness’

[ SK coat (720min.}

PET label stack FLEXCON T:C387 {
Friction resistance Cotton contamination dengity 0.05 200g /2em” load X 100reciprocation
| Heat-pressing resistance | Cotton contamination density 0.15 | 80C X2,000g/cm? load X 10sec
! | e
Heat resislance 80 C X 3days |
Durability+s | Pen scanner 50times
Water resistance Dipping for 1HR $c?rggr;%by R
NESNE I #3 labelusing FASSON 1C
Ethanor resistance Dipping tor 10min.
-201C X12HR
Cold resistance 50 C X12HR
3cycles
| Usage condition | 5~35C very good results .
Others | e 1 t - v
| Storage condition | 5-35C,20~85%RAH
| | one year 2
~»Specifications may be changed wilthout notice,

*  Sony Chemicals Corporation Sony Chemicals Europe B.V.
6-3,Nihombashi-Muromachi 1-chome,Chuo-ku, Tokye 103 Japan Diamantlaan 27,2132 WV Hoofddorp, The Netherlands
Tel:81(3)3279-0434 Telex:222-4397 SONY CH Fax:81(3)3279-0510 Tel:31(0)2503-50606 Fax:31(0)2503-20115
Sony Chemicals Corporation of America Sony Chemicals Singapore PTE LTD.

1001 Technology Drive Mount Pleasant, Pennsylvania 15666 Block 1022 Tai seng Avenue, Tal Seng Industrial Estate
Tel:d121696!-7500 Fax:412(696!-7555 = 02-3530 Singapore 534415 Tel:382-1500 Fax:382-1750

T-0a003E | 7040102




SONY e

THERMAL
TRANSFER
RIBBON

PRODUCT
DATA
SHEET

——— e ————— et e ——

T

Use of bar code systems is getting wider year by year in areas of factory automation. physical distribution and retail
market.Demand is increasing for thermal transfer ribbons to produce high quality smudge/scratch resistant images on
various material of labels and tags. Such demand has encouraged Sony to produce TR4085.a truly unique ribbon that
olfers remarkable "void free” bar code /human readable imaging and smudge/scratch resistance on polyethylene
wrapping bags.Sony TR4085 is applicable for both paper and plastic label in satisfying bar code requirements.

MiSpecific Features of TR4085

@®ldeal for polyethylene wrapping bags and normal paper labels.
High density and clear printing is possible.

@Particularly high density printing combined with smudge/scratch
durability.

@ Special printing condition is not necessary on the part of printers.
The ribbon can be mounted on any existing major thermal transfer
bar code printers.

@ Void free"bar code imaging.

Print sample

Sony Chemicals Corporation

6-3,Nihombashi-Muromachi 1-chome,Chuo-ku, Tokyo 103 Japan
Tel:81(3)3279-0434 Telex:222-4397 SONY CH Fax:81(3)3279-0510

Sony Chemicals Corporation of America
1001 Technelogy Drive Mount Pleasant, Pennsylvania 15666
Tel:4121696!-7500 Fax:41216961-7555

Features'Chart
Transterability

TR4085 -
Fa

l&eal value

Density

Applicability Smudge resistance

lo labels

———— ——

Sony Chemicals Europe B.V.

Diamantlaan 27,2132 WV Hoofddorp, The Netherlands
Tel:31(0)2503-50606 Fax:31(0)2503-20115

Sony Chemicals Singapore PTE LTD.

Block 1022 Tai seng Avenue, Tal Seng Industrial Estate
#02-3530 Singapore 534415 Tal:382-1500 Fax:382-1750






